1l (@] il =
BEEE

BEEE
Sy W (@)

Dubbele mobiliteitstrainer met display
Entraineur a double mobilité avec écran
Doppelter Mobilitatstrainer mit Display

Double mobility exercise bike with display
Naytollinen kaksitoiminen kuntopyora

Dobbel treningssykkel med display
Traningscykel for dubbel rorlighet med display
Dobbelt motionscykel med display

FW15



[N F=To [T 0 F=T g Uo [
FraNGaIS. . e
[ L=TU ] (Yo o TSR
L 0o ] TSP PPT P PPPPPPPPRPR
ST To] a0 F= 1 F= 1T =T o TR TR

Table of contents

©oN>RrWN =

Belangrijke veiligheidswaarsChUWINGEN..........oooviiiiiiii e e e e e e eaaanaas
(@772 4 o o] f o] g 1o [=T o [=] 1T o TSRS
INSTAIIALIE. ..o
Plaats of VErvang A€ DAtErij.........uuuiriiiiiiiiiiiiiiiiiiiieeiee ettt eeeeeeeeeeeeeeeeeeeeeeeeeesesessessessssssssssssssssnsseeneeneeees
Werking van de trainingSCOMPULET.........cooiiiiiiiie e e e e e e e e e e e e e e
Belangrijk trainingSAAVIES. .......cooviiiiiiii it
Opwarmings- en afkoeloefeningen..............oo
(@ 3T =T o o T8 T SRR

Y oT=Tertior= 1= T TP

1. Belangrijke veiligheidswaarschuwingen

Lees alle instructies in deze handleiding goed door voordat u het product in gebruik neemt. Volg alle waarschuwingen en bedieningsinstructies voor
gebruik. Bewaar deze handleiding zolang u het product heett.

Dit product is alleen bedoeld voor huishoudelijk gebruik en gebruik binnenshuis.

Gebruik dit apparaat alleen voor de doeleinden die in deze gebruikershandleiding worden genoemd.

Dit product is geen speelgoed en mag alleen worden gebruikt voor de doeleinden die in deze gebruikershandleiding worden gespecificeerd.

Wij raden gehandicapte personen aan, dit product alleen te gebruiken onder toezicht van gekwalificeerd personeel.

Laat geen kinderen toe op of in de buurt van het product. Houd kinderen en huisdieren te allen tijde uit de buurt van het product.

Mensen met een hartaandoening of met een verbod om intensief te sporten moeten de trainingstijd verkorten, tenzij u uw arts hebt geraadpleegd.
Mensen met wonden die nog niet goed hersteld zijn na een operatie mogen dit product niet gebruiken, tenzij u uw arts hebt geraadpleegd.

Het product mag niet worden gebruikt door mensen met een gewicht van meer dan 120 kg.

Zorg ervoor dat het product op de juiste manier wordt geinstalleerd voordat u begint te trainen.

Zorg ervoor dat alle schroeven, bouten en moeren correct zijn gemonteerd en vastgezet. Gebruik alleen de bij het product geleverde accessoires.
Stop de training onmiddellijk als u een probleem of een vreemd geluid hoort terwijl u de trainer gebruikt.

Gebruik geen beschadigde of gebroken accessoires.

—

22
29
36
43
50

NN OO wnN =

Het product moet regelmatig worden gecontroleerd om letsel te voorkomen. Controleer regelmatig of de schroeven en moeren goed zijn aangedraaid, of

er haarscheurtjes of scherpe randen aanwezig zijn, die tot lichamelijk letsel kunnen leiden.

Plaats de apparatuur op een stabiele, viakke en egale ondergrond. Zorg ervoor dat er aan elke kant van het product 0.6 meter ruimte overblijft om onge-

hinderd te kunnen trainen.
Plaats het product niet in de buurt van een open haard of een soortgelijke warmtebron.
Wij raden aan om een slipvaste basis, zoals een rubberen mat, onder het product te plaatsen om mogelijk schade aan de vloer te voorkomen.

Draag altijd beschermende en comfortabele kleding tiidens het gebruik van de trainingsapparatuur. Draag bij voorkeur sport- of aérobe schoenen. Draag

GEEN losse of wijde kleding, omdat deze aan het product kunnen blijven haken.
Om de trainer te kunnen gebruiken heb je een stabiele stoel nodig die zorgt voor de juiste houding van de gebruiker.
Houd handen, voeten en losse accessoires uit de buurt van bewegende

delen.

Ga niet op de pedalen staan. De pedalen zijn niet ontworpen om op te staan.
Houd uw rug te allen tijde recht tijidens het gebruik, leun niet voorover.

Let op hoe uw lichaam reageert op de training. Als u pijn voelt, of als u

duizelig wordt tijdens het trainen, stop dan onmiddellijk, rust uit en raadpleeg
een arts.

Gebruik geen schurende producten om de trainer te reinigen.

Bewaar het product niet op een plaats waar het in contact komt met direct
zonlicht of waar het wordt blootgesteld aan hoge temperaturen of een te
hoge vochtigheidsgraad.

Melding dat trainingsapparatuur met een krukas van klasse B en klasse C
niet geschikt is voor hoge nauwkeurigheid.

Melding dat de vrije ruimte niet minder dan 0,6 m groter moet zijn dan de trai-
ningsruimte in de richtingen van waaruit de apparatuur wordt betreden. De
vrije ruimte moet ook de ruimte voor het afstijgen in noodgevallen. Wanneer
de apparatuur naast elkaar is opgesteld, mag de waarde van de vrije ruimte
worden gedeeld. Zoals afgebeeld:




2. Overzicht onderdelen

2

1
2
8
3
4
5
6
9
7 10
11
12
13
14
15
Number Name Quantity Number Name Quantity
16 o Schroef M10x80 2 21 @ Platte ring M8xJ20 |4
17 Schroef M8x12 6 22 Moer M8 8
@mo ®
18 @m Schroef M8x35 1 23 @ Moer M10 2
19 @m Schroef M8x30 2
20 o) Platte ring M8x@J16 |16
Beschrijving:
1. Weerstandsknop 9. Onderste buis 17. Schroef M8x12
2. As met handgrepen 10. As met pedalen 18. Schroef M8x35
3. Bevestigingsschroeven 11. Weerstandsknop pedalen  19. Schroef M8x30
4. Gebogen buis 12. Basis 20. Platte ring M8x@J16
5. Verbindingsbuis 13. Steeksleutel 21. Platte ring M8x@20
6. Bout 14. Inbussleutel groot 22. Moer M8
7. Trainingscomputer 15. Inbussleutel klein 23. Moer M10
8. Bovenste buis 16. Schroef M10x80




3. Installatie

1.

Installeer de onderste buis (9) met de gaten aan de bovenzijde op de basis (12) met de schroef
M10x80 (16), 2 stuks platte ringen M8x@20 (21) en de moer M10 (23). Gebruik de steeksleutel (13)
en inbussleutel om de schroef vast te draaien. Draai de schroef nog niet helemaal vast.

. Installeer de gebogen buis (4) op de basis (12) met de schroef M10x80 (16), 2 stuks platte ringen

M8x@20 (21) en de moer M10 (23). Gebruik de steeksleutel (13) en inbussleutel om de schroef vast
te draaien. Draai de schroef nog niet helemaal vast.

N /9

AN /

Installeer de verbindingsbuis (5) op de gebogen buis (4) met de schroef M8x35 (18), 2 stuks plat-
te ringen M8x@J16 (20) en de moer M8 (22). Gebruik de steeksleutel (13) en inbussleutels om de
schroef vast te draaien. Draai de schroef nog niet helemaal vast.

Monteer de verbingsbuis (5) aan de onderste buis (9) met de bout (6). De hoogte van de FW15

Trainer kan worden aangepast door de bout op een andere plaats in de onderste buis vast te zetten.
N/ e N
AN /

Monteer de bovenste buis (8) aan de onderste buis (9) met 4 stuks schroeven M8x12 (17), 8 stuks
platte ringen M8x@16 (20) en 4 stuks moeren M8 (22). Draai alles eerst met de hand vast. Gebruik
de moersleutel (13) en inbussleutels om de schroeven volledig vast te draaien.

. eveslig de bovenstie buls aan de gebogen buis met ae evesligingsscnroeven .

Bevestig de b te buis (8) aan de gebogen buis (4) met de 2 bevestigi h (3)

C | (@ \ )
J IS Y,




7. Monteer de as met pedalen (10) aan de gebogen buis (4) met 2 stuks schroeven M8x30 (19), 4 stuks
platte ringen M8x@16 (20) en 2 stuks moeren M8 (22). Zorg ervoor dat de aansluiting van de trai-
ningscomputer op de pedalen in aangesloten, zie de tekening. Gebruik de steeksleutel (13) en inbus-
sleutel om de schroeven vast te draaien. Draai de schroeven nog niet helemaal vast.

8. Monteer de as met handgrepen (2) aan de bovenste buis (8) met 2 stuks schroeven M8x12 (17), 2
stuks platte ringen M8x@16 (20) en 2 stuks moeren M8 (22). Gebruik de steeksleutel (13) en inbus-
sleutel om de schroeven vast te draaien. Draai de schroeven nog niet helemaal vast.

/g N

: ! /

9. Plaats de trainingscomputer (7) in de standaard van de gebogen buis (4) en sluit de kabel aan.
10.Draai de weerstandsknoppen (1+11) op de as met handvatten en de as met pedalen.
11. Gebruik tot slot de steeksleutel (13) en inbussleutels om alle schroeven vast te draaien.

\

.

Algemene informatie

* De pedaalband is verstelbaar op basis van uw voetmaat. Maak de band los en kies de gewenste
maat. Bevestig de band daarna opnieuw op het pedaal.

* Draai tijdens het trainen aan de weerstandsknoppen (1+11) op de as met handgrepen of de as met
de pedalen om het weerstandsniveau in te stellen.
Rechtsom draaien = meer weerstand tijdens het fietsen.
Linksom draaien = minder weerstand tijdens het fietsen.

Hoe verstel je de hoogte van de FW15 trainer?

1. Draai de bevestigingsschoeven (3) op de bovenste buis (8) van de FW15 trainer los.

2. Trek de bout (6) uit de onderste buis (9) en plaats deze in de gewenste positie terug om de nieuwe
hoogte van de FW15 trainer in te stellen.

3. Draai de bevestigingsschroeven (3) terug vast aan de bovenste buis (8).




4

w N

. Til het bovenste deel van de trainings-

. Plaats of vervang de batterij

computer voorzichtig uit de behuizing.
Haal de trainingscomputer er niet hele-
maal af. De kabel moet aan de compu-
ter bevestigd blijven. Het batterijvak be-
vindt zich achter de trainingscomputer.
Installeer of vervang een AG13-batterij.
Plaats de trainingscomputer terug op
de FW15 trainer.

5. Werking van de trainingscomputer

1.

2.

De trainingscomputer wordt automatisch ingeschakeld wanneer u begint te trainen of wanneer u op
de MODE-knop drukt.

De functies veranderen automatisch na een paar seconden, zodat u tijdens uw trainingssessie de
afstand, de tijd, het totale geschatte calorieverbruik en de rotaties per minuut kunt bijhouden. Als u de
voorkeur heeft aan één bepaalde functie, druk dan op de MODE-toets tot u de gewenste functie hebt
gevonden en “SCAN” niet meer zichtbaar is op het display.

COUNT | Telt de afstand in meters.

Toont de tijd van de trainingssessie die is
verstreken sinds het begin van de sessie.

TIME

Schat het totale calorieverbruik vanaf het begin
van de trainingssessie in.

STEP/ | Telt het aantal omwentelingen per minuut.
MIN

CAL

TIME COUNT CAL STEP/MIN

STEP/MIN [ COUNT
MODE ——— | | m

De trainingscomputer schakelt zichzelf automatisch uit als er gedurende 4-5 minuten geen beweging
wordt gedetecteerd.

De bovenstaande functies worden 7 seconden
achter elkaar weergegeven.

SCAN

Opmerking 1: De berekening van verbrande calorieén is een schatting en moet niet als medisch

betrouwbaar worden beschouwd. Wij raden u aan uw arts of diétist te raadplegen om uw
dieet en energieverbruik aan te passen aan uw lichamelijke conditie en aan de
sportactiviteiten die u van plan bent te beoefenen. We raden u ook aan om uw arts te
raadplegen voordat u met een nieuwe oefening begint.

Opmerking 2: U kunt de trainingscomputer resetten door de batterij te verwijderen of door de

MODE-toets 4 seconden ingedrukt te houden.

Opmerking 3: Het is mogelijk dat na verloop van tijd de zichtbaarheid van het display afneemt. In dat

- O

W N

geval moet u de batterij (type AG13) vervangen.

. Belangrijk trainingsadvies

Vermijd overmatige belasting van uw lichaam. Train niet als u zich moe of uitgeput voelt. Start uw
trainingsschema met lage snelheden en korte periodes als u niet gewend bent aan fysieke activiteit.
Het is niet aan te raden om 30 minuten voor of na een intensieve training te eten.

Controleer tijJdens de training of u regelmatig en rustig ademt. Om blessures door overbelasting te
voorkomen, moet u altijd eerst de spiergroepen die u traint opwarmen en daarna afkoelen.
Verschillende van deze oefeningen worden op de volgende pagina beschreven.

Zorg ervoor dat u tijdens de training voldoende vocht drinkt. Tijdens de fysieke inspanning wordt ge-
adviseerd om meer te drinken dan de gebruikelijke dagelijkse aanbeveling van 2 liter.

Draag comfortabele kleding tijdens het gebruik van dit apparaat, maar vermijd te wijde kleding, want
deze zouden ongewild aan bewegende onderdelen van de Mini Trainer kunnen blijven hangen.

5



7. Opwarmings- en afkoeloefeningen

1. Nekoefening:
Beweeg je hoofd langzaam naar rechts totdat je wat spanning
in je nek voelt. Laat uw hoofd langzaam op uw borst zakken in
een halve cirkel terwijl u uw hoofd naar links draait tot u dezelfde
spanning voelt. Herhaal dit meerdere malen.

2. Schouderoefening:
Hef je linker- en rechterschouder om beurten op.
Herhaal dit meerdere malen.

3. Arm-oefening:
Strek afwisselend uw linker- en rechterarm tot aan het plafond,
totdat u een comfortabele spanning voelt in uw linker- of
rechterzij.

4. Dij-oefening:
Steun jezelf aan een muur door er een hand tegenaan te leggen.
Reik naar beneden achter je en gebruik je andere hand om je
linker- of rechtervoet zo dicht mogelijk bij je billen. Houd deze
positie 30 seconden vast en herhaal dit twee keer per been.

5. Innerlijke dijen-oefening:
Ga op de grond zitten en plaats je voeten zo dat je knieén naar
buiten wijzen. Trek je voeten zo veel mogelijk naar binnen, en
duw dan langzaam je knieén naar beneden in de richting van de
vloer. Houd deze positie indien mogelijk 30 tot 40 seconden vast.

6. Bovenbenen en armen-oefeningen:
Buig je lichaam langzaam naar voren en probeer je voeten met
je handen aan te raken. Reik zo ver mogelijk naar je tenen toe.
Houd deze positie indien mogelijk 20-30 seconden vast.

7. Knie-oefening:
Ga op de grond zitten en strek je rechterbeen. Buig je linkerbeen
en plaats je voeten tegen je rechterdij. Probeer nu uw rechtervoet
met uw rechterhand aan te raken. Houd deze positie indien
mogelijk 20-30 seconden vast en herhaal dit voor uw linkerbeen.

8. Kuitoefening:
Plaats beide handen tegen de muur om uw hele lichaamsgewicht
te ondersteunen. Strek uw linkerbeen naar achteren en probeer
het 30-40 seconden vast te houden. Herhaal nu de oefening voor
uw rechterbeen.




8. Onderhoud

1. De FW15 Trainer heeft minimaal onderhoud nodig.

2. Maak het product schoon met een licht vochtige spons en droog deze met een schone droge doek.
3. Vermijd contact met water.

4. Vermijd langdurige blootstelling aan zonlicht.

9. Specificaties

Model nr.: Fysic FW15

Gewicht: 7,2kg

Afmetingen (HxBxD): 95 x40 x43 cm

Klasse: HC (Gebruik binnenshuis + lage nauwkeurigheid)
Lichaamsgewicht: Max. 120kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade

The Netherlands



Table des matieres

©CoNoarwND =

®

Consignes de SECUNTE IMPOIANTES. .......ouiiiiiiiiiiiie et 8
FY 01T ot U o [T 0= o Y S 9
1Y/ (] g e= Lo = T PP P TP PPPPPR 10
INSErer OU remMpPlacer 1a PIlE.......coooo e e e e e e e e e e e e e e e e et e e e e e e eeeeas 12
Fonctionnement de I'ordinateur d’entrainement..............oooiiiii e 12
Conseils importants en matiére d’entrainement........... ... 12
Exercices d’échauffement et de réCuperation............ccooooe oo 13
e =Y (= USRS PPRRRR 14
07T = T3 (=4 £5] (0 11 =SSP PURUPRRR 14

. Consignes de sécurité importantes

Lisez toutes les instructions de ce manuel avant d'utiliser le produit. Lisez tous les avertissements et instructions d'utilisation avant I'uilisation. Conservez
ce manuel pendant toute la durée de vie du produit.

Ce produit est destiné & un usage domestique et interne uniquement.

N'utilisez cet équipement qu'aux fins spécifiées dans le présent manuel d'utilisation.

Ce produit n'est pas un jouet et ne peut étre utilisé qu'aux fins spécifiées dans le présent manuel d'utilisation.

Nous suggérons aux personnes handicapées de n'utiliser ce produit que sous la surveillance d'un personnel qualifié.

Ne laissez pas les enfants monter sur ou tourner autour du produit. Tenez les enfants et les animaux domestiques éloignés du produit & tout moment.
Les personnes souffrant de problémes cardiaques ou ayant une interdiction d’exercice intensif doivent réduire leur temps d'entrainement, & moins d'avoir
consulté votre médecin.

Les personnes ayant des blessures ou en convalescence aprés une opération ne doivent pas utiliser ce produit, sauf aprés consultation du médecin.

Le produit ne doit pas étre utilisé par des personnes pesant plus de 120 kg.

Veillez a ce que le produit soit correctement installé avant de commencer a vous entrainer dessus. Assurez-vous que tous les vis, boulons et écrous sont
montés et serrés correctement. N'utilisez que les accessoires fournis avec le produit.

Arrétez immédiatement 'entrainement si vous détectez un probléme ou un bruit étrange pendant I'utilisation de votre entraineur.

N'utilisez pas d'accessoires endommagés ou cassés.

Le produit doit étre contrlé réguliérement afin d’éviter les blessures. Vous devez vérifier réguliérement si les vis et les écrous sont bien serrés, ou la
présence des fissures ou des bords tranchants, ce qui pourrait entrainer des blessures physiques.

Placez 'équipement sur une surface stable et plane. Choisissez un endroit oU aucune bouche d'aération ne sera bloquée pour éviter toute surchauffe.
Veillez a laisser un espace 0.6 métre de chaque cdté du produit afin de vous entrainer sans entrave.

Ne placez pas le produit pres d’'une cheminée ouverte ou d'une source de chaleur similaire.

Nous vous suggérons de placer une base antidérapante, telle qu'un tapis en caoutchouc, sous 'équipement d’entrainement afin d'éviter d'éventuels
dommages au plancher.

Portez toujours des vétements protecteurs et confortables lorsque vous utilisez I'équipement d’entrainement. Portez de préférence des chaussures de
sport ou aérobic. NE portez PAS de vétements amples ou bouffants, car ils pourraient se coincer dans le produit.

Pour utiliser l'entraineur, il convient de disposer d'un siége stable qui assure la bonne posture de l'utilisateur.

Gardez les mains, les pieds et les accessoires détachés loin des piéces mobiles.

Ne restez pas sur les pédales. Les pédales ne sont pas congues pour une utilisation en position debout.

Gardez votre dos droit & tout moment pendant l'utilisation, ne vous penchez
pas en avant.

Faites attention a la fagon dont votre corps réagit a I'entrainement. Si vous
ressentez des douleurs ou si vous avez des vertiges pendant l'exercice,
arrétez-vous immédiatement, reposez-vous et consultez un médecin.
N'utilisez pas de produits abrasifs pour nettoyer votre entraineur.

Ne stockez pas le produit dans un endroit ot il sera en contact avec la lumie-
re directe du soleil ou dans lequel il sera exposé a des températures élevées
0u a une humidité excessive.

Avertissement que les équipements d'entrainement a manivelle de classe B
et de classe C ne conviennent pas a des fins de haute précision.

Indication que la zone libre doit étre supérieure d’au moins 0,6 m a la zone
d’entrainement dans les directions d'accés a I'équipement. dans les directi-
ons d'oli 'on accede a I'équipement. La zone libre doit également inclure la
zone pour la zone de descente d'urgence. Lorsque les équipements sont pla-
cés les uns a coté des autres, la valeur de la zone libre peut étre partagée.
Comme indiqué :




2. Apergu des pieces

1
2
8
3
4
)
6
9
7 10
11
12
13
14
15
Numéro Désignation Quantité Numéro Désignation Quantité
16 (@mo Vis M10x80 2 21 @ Rondelle plate 4
M8x@20
18 @ Vis M8x35 1 23 @ Ecrou M10 2
19 @ Vis M8x30 2
20 0) Rondelle plate 16
*' M8xJ16
Description :
1. Bouton de résistance 9. Tube inférieur 17. Vis M8x12
2. Essieu avec poignées 10. Axe avec pédales 18. Vis M8x35
3. Vis de serrage 11. Pédales avec bouton de résistance 19. Vis M8x30
4. Tube arche 12. Base 20. Rondelle plate M8xJ16
5. Tube de raccordement 13. Clé 21. Rondelle plate M8x@J20
6. Boulon 14. Grande clé hexagonale 22. Ecrou M8
7. Ordinateur d’entrainement  15. Petite clé hexagonale 23. Ecrou M10
8. Tube supérieur 16. Vis M10x80

9




3. Montage

1.

Installez le tube inférieur (9) avec les trous vers le haut sur la base (12) a l'aide de la vis M10x80 (16),
de 2 rondelles M8x@20 (21) et de I'écrou M10 (23). Utilisez la clé (13) et les clés hexagonales pour
serrer les vis. Ne serrez pas encore les vis complétement.

Installez le tube arche (4) sur la base (12) a l'aide de la vis M10x80 (16), de 2 rondelles M8x@20 (21) et
de I'écrou M10 (23). Utilisez la clé (13) et les clés hexagonales pour serrer les vis. Ne serrez pas
encore les vis complétement.

N /9

AN /

Installez le tube de raccordement (5) sur le tube arche (4) a I'aide de la vis M8x35 (18),
de 2 rondelles M8x@16 (20) et de I'écrou M8 (22). Utilisez la clé (13) et les clés hexagonales pour
serrer les vis. Ne serrez pas encore les vis complétement.

Montez le tube de raccordement (5) sur le tube inférieur (9) a I'aide du boulon (6). La hauteur

de I'entraineur FW15 peut étre réglée en fixant le tube a un autre endroit dans le tube inférieur.
| (@ \
AN /

Installez le tube supérieur (8) sur le tube inférieur (9) a l'aide de 4 vis M8x12 (17), de 8 rondelles

M8xJ16 (20) et de 4 écrous M8 (22). Serrez tout d’abord a la main. Utilisez la clé (13) et les clés

hexagonales pour serrer complétement les vis.

Fixez le tube supérieur (8) au tube arche (4) a I'aide des 2 vis de serrage (3).

G | (@ \ )

AN [= /

10



7.

Installez 'axe avec les pédales (10) sur le tube arche (4) a 'aide de 2 vis M8x30 (19), de 4 rondelles
M8x@16 (20) et de 2 écrous M8 (22). Assurez-vous que I'ordinateur d’entrainement est bien
connecté aux pédales, voir le schéma. Utilisez la clé (13) et les clés hexagonales pour serrer les vis.
Ne serrez pas encore les vis complétement.

Installez I'axe avec les poignées (2) sur le tube supérieur (8) a 'aide de 2 vis M8x12 (17), de

2 rondelles M8x@J16 (20) et de 2 écrous M8 (22). Utilisez la clé (13) et les clés hexagonales pour
serrer les vis. Ne serrez pas encore les vis completement

/6 /g N
/! a‘ —
g/ \ ! )

9.

Placez I'ordinateur d’entrainement (7) dans Ie support du tube arche (4) et connectez les cables.

10. Tournez les boutons de résistance (1 + 11) dans le sens horaire sur I'axe avec les poignées et I'axe

avec les pédales.

11. Utilisez finalement la clé (13) et les clés hexagonales pour serrer toutes les vis.

.

\

v

Informations générales

La sangle de la pédale est réglable en fonction de la taille de votre pied. Relachez la sangle et
choisissez la taille souhaitée, puis rattachez la sangle a la pédale.

Pendant I'exercice, faites tourner les boutons de résistance (1+11) sur I'axe avec les poignées ou
I'axe avec les pédales pour ajuster le niveau de résistance.

Rotation dans le sens horaire = plus grande résistance pendant le cyclisme.

Rotation dans le sens antihoraire = plus faible résistance pendant le cyclisme.

Comment régler la hauteur de I'entraineur ?

1.
2.

3.

Desserrez les vis de serrage (3) sur le tube supérieur (8) de I'entraineur FW15.

Tirez le boulon (6) du tube inférieur (9) et placez-le dans la position souhaitée pour régler la hauteur
de I'entraineur FW15.

Serrez les vis de serrage (3) sur le tube supérieur (8).

11




4. Insérer ou remplacer la pile

1.

w N

Soulevez doucement la partie supérieure
de l'ordinateur d’entrainement du corps. 0
Ne sortez pas complétement I'ordinateur
d’entrainement. Le cable doit rester
attaché a l'ordinateur. Le compartiment
a piles est situé a I'arriere de l'ordinateur
d’entrainement.

Installez ou remplacez une pile AG13.
Replacez I'ordinateur d’entrainement sur \_
I'entraineur FW15.

.

5. Fonctionnement de I'ordinateur d’entrainement

1.

2.

3.

MODE —

L'ordinateur d’entrainement s’allume automatiquement lorsque vous commencez a faire de I'exercice
ou lorsque vous appuyez sur le bouton MODE.

Les fonctions changent automatiquement au bout de quelques secondes afin que, pendant votre
session, vous puissiez suivre la distance, le temps, la consommation totale estimée de calories et
les rotations par minute. Si vous préférez une fonction particuliére, appuyez sur le bouton MODE
jusqu’a ce que vous trouviez la fonction souhaitée et que « SCAN » ne soit pas visible a I'écran.

DECOMPTE |Comptez la distance en métres.

Affiche la durée des sessions d’entrainement
écoulée depuis le début de I'entrainement.

Estimation de la consommation totale de calo-
ries depuis le début de I'entrainement.

STEP/MIN Compte le nombre de rotations par minute.

HEURE

CAL

TIME COUNT CAL STEP/MIN

STEP/MIN COUNT
TIME
SCAN CAL

L'ordinateur d’entrainement s’éteint automatiquement si aucun mouvement n’est détecté pendant 4 a
5 minutes.

Les fonctions ci-dessus sont affichées succes-

RECHERCHE sivement pendant 7 secondes.

Remarque 1 : Le calcul des calories brilées est une estimation et ne doit pas étre considéré comme

médicalement fiable. Nous vous conseillons de consulter votre médecin ou diététicien pour
adapter votre alimentation et votre consommation énergétique en fonction de votre condition
physique et des activités sportives que vous comptez pratiquer. Nous vous recommandons
également de consulter votre médecin avant de commencer tout nouvel exercice.

Remarque 2 : Vous pouvez réinitialiser I'ordinateur d’entrainement en retirant la batterie ou en

maintenant la touche MODE pendant 4 secondes.

Remarque 3 : |l est possible qu'aprés un certain temps, la visibilité de I'écran diminue. Dans ce cas,

vous devrez remplacer la batterie (type AG13).

6. Conseils importants en matiére d’entrainement

1.

w N

Evitez de soumettre votre corps a des contraintes excessives. Ne vous entrainez pas si vous vous
sentez fatigué ou épuisé. Commencez votre programme d’entrainement a faible vitesse et sur de
courtes périodes si vous n’étes pas habitué a I'activité physique.

Il n’est pas recommandé de manger 30 minutes avant ou aprés les séances d’entrainement intensif.
Pendant I'entrainement, vérifiez si vous respirez régulierement et calmement. Pour éviter les
blessures dues a I'effort, vous devez toujours vous étirer pour échauffer les groupes de muscles que
vous entrainez avant I'exercice, et vous rafraichir apres. Plusieurs exercices de ce type sont décrits
a la page suivante.

Veillez a boire suffisamment de liquide pendant I'entrainement. En cas de contrainte physique, il est
conseillé de boire au-dela des 2 litres par jour habituellement recommandés.

Portez des vétements confortables lorsque vous utilisez cet appareil, mais évitez les vétements trop
larges, car le tissu pourrait se coincer dans les piéces mobiles de cet appareil.

12



7. Exercices d’échauffement et de récupération

1. Exercices pour le cou :
Déplacez lentement votre téte vers la droite jusqu’a ce que vous
sentiez une certaine tension dans votre cou. Abaissez lentement
votre téte sur votre poitrine en faisant un demi-cercle et en la
tournant vers la gauche jusqu’a ce que vous ressentiez la méme

tension. Répétez le processus plusieurs fois.

2. Exercices pour les épaules :
Levez alternativement I'épaule droite et I'épaule gauche. Répé-
tez le processus plusieurs fois.

3. Exercices pour les bras :
Etirez alternativement votre bras gauche et votre bras droit vers
le haut, jusqu’a ce que vous ressentiez une tension confortable
dans votre cété gauche ou droit.

4. Exercices pour les cuisses :
Soutenez-vous contre le mur en y plagant une main.
Penchez-vous vers I'arriere et utilisez votre autre main pour tirer
votre pied gauche - ou droit - aussi prés que possible de vos
fesses. Maintenez cette position pendant 30 secondes et répé-
tez deux fois pour chaque jambe.

5. Exercice intérieur des cuisses :
Asseyez-vous sur le sol et placez vos pieds de sorte que vos
genoux soient dirigés vers l'extérieur. Tirez vos pieds autant
que possible vers l'intérieur, puis poussez lentement vos ge-
noux vers le sol. Si possible, maintenez cette position pen-
dant 30 a 40 secondes.

6. Exercice pour les bras et les jambes :
Penchez-vous lentement vers I'avant et essayez de toucher
vos pieds avec vos mains. Essayez autant que possible d’at-
teindre vos orteils. Si possible, maintenez cette position pen-
dant 20 a -30 secondes.

7. Exercice pour les genoux :
Asseyez-vous sur le sol et tendez votre jambe droite. Pliez votre
jambe gauche et placez votre pied contre votre cuisse droite.
Maintenant, essayez de toucher votre pied droit avec votre main
droite. Si possible, maintenez cette position pendant 20 a 30 se-
condes et répétez I'exercice pour votre jambe gauche.

8. Exercice pour les mollets : E
Placez les deux mains contre le mur pour supporter tout le poids
de votre corps. Tendez votre jambe gauche vers l'arriére et
essayez de la tenir pendant 30 a 40 secondes. Répétez mainte-
nant I'exercice pour votre jambe droite.

(7

o= P

13



8. Entretien

1. L’entraineur a double mobilité avec écran ne nécessite qu'un entretien minimal.
2. Nettoyez le produit avec une éponge légérement humide. Séchez-le a I'aide d’un chiffon sec.
3. Evitez tout contact avec I'eau.

4. Evitez I'exposition prolongée au soleil.

9. Caractéristiques

Modéle n° : Fysic FW15

Poids : 7,2 kg

Dimensions (Hx L x P) : 95 x40 x43 cm

Classe : HC (Utilisation en intérieur + faible précision)

Masse corporelle : 120 kg max.

Commaxx B.\V.
Wiebachstraat 37
6466 NG Kerkrade

The Netherlands

14




Inhalt

©CoNoarwWND =

Wichtige SiCherheitShINWEISE. ...t 15
Komponenten imM UDEMDICK. ..........c.oie et eee et eeeene e ee s 16
1Y/ (] g e= Lo = T PP P TP PPPPPR 17
AKKU einsetzen oder auSTAUSCNEN. .. ... 19
Bedienung des TrainiNgSCOMPULETS. .......ooiiiiiiiie e e e e e aaaaeas 19
Wichtige TiPPS ZUM TrainiNg......coooiiiiiiiiieii ittt et e e e e e e e e e aaeaeas 19
Aufwarm-und ABKUNITDUNGEN. ... e e e e e 20
L= L (8] o T PP PPUPRPPPPRR 21
T 0= 4171 1] 1= o 1 21

1. Wichtige Sicherheitshinweise

Lesen Sie alle Anleitungen in diesem Handbuch, bevor Sie das Produkt verwenden. Befolgen Sie alle Warn- und Bedienungshinweise
vor Gebrauch. Bewahren Sie diese Anleitung wéhrend der gesamten Lebensdauer des Produkts auf.

Dieses Produkt ist nur flir den Gebrauch im Haushalt und in Innenrdumen bestimmt.

Verwenden Sie dieses Gerét nur fiir die in dieser Bedienungsanleitung angegebenen Zwecke.

Dieses Produkt ist kein Spielzeug und darf nur fir die in diesem Benutzerhandbuch angegebenen Zwecke verwendet werden.

Wir empfehlen behinderten Personen, dieses Produkt nur unter Aufsicht von qualifiziertem Personal zu benutzen.

Erlauben Sie Kindern nicht, sich auf dem Produkt oder in dessen unmittelbarer Nahe aufzuhalten. Halten Sie Kinder und Haustiere
jederzeit von dem Produkt fern. )

Personen, denen stark belastende Ubungen untersagt sind und Personen mit Herzleiden sollten die Ubungsdauer solange gering
halten, bis sie ihre/-n Arzt/Arztin konsultiert haben.

Personen, die sich von einer Operation noch nicht vollstandig erholt haben und Personen mit Wunden sollten dieses Produkt solange
nicht benutzen, bis sie ihre/-n Arzt/Arztin konsultiert haben.

Das Produkt darf nicht von Personen benutzt werden, die mehr als 120 kg wiegen.

Achten Sie darauf, dass das Produkt korrekt installiert ist, bevor Sie mit dem Training beginnen. Achten Sie darauf, dass alle Schrau-
ben, Bolzen und Muttern ordnungsgemall montiert und fest angezogen sind. Verwenden Sie nur das mit dem Produkt mitgelieferte
Zubehor.

Wenn wéhrend der Benutzung des Heimtrainers ein Problem auftritt oder Sie seltsame Gerdusche wahrnehmen, dann unterbrechen
Sie umgehend das Training.

Verwenden Sie kein beschadigtes oder gebrochenes Zubehar. i

Das Produkt muss regelmafRig Gberprift werden, um Verletzungen zu vermeiden. Uberpriifen Sie regelmafig, ob Schrauben und
Muttern fest angezogen sind oder ob Haarrisse oder scharfe Kanten vorhanden sind, die zu Verletzungen filhren kénnen.

Stellen Sie das Gerat auf eine stabile und ebene Oberflache. Wahlen Sie einen Ort, an dem keine Liftungsoffnungen blockiert
werden, um eine Uberhitzung zu vermeiden. Achten Sie darauf, dass auf jeder Seite des Geréts 0.6 m Platz bleibt, um ungehindert
trainieren zu kdnnen.

Stellen Sie das Produkt nicht in der Nahe eines offenen Kamins oder einer dhnlichen Warmequelle auf.

Wir empfehlen, eine rutschfeste Unterlage, beispielsweise eine Gummimatte, unter das Trainingsgerat zu legen, um mdgliche Scha-
den am Boden zu vermeiden.

Tragen Sie bei der Nutzung des Trainingsgerats stets schiitzende und bequeme Kleidung. Tragen Sie vorzugsweise Sport- oder Aero-
bic-Schuhe. Tragen Sie KEINE weite oder bauschige Kleidung, da sich diese im Geréat verfangen kann.

Fur die Benutzung des Heimtrainers benétigen Sie einen stabilen Stuhl, der die richtige Kérperhaltung der den Heimtrainer benutzen-
den Person sicherstellt.

Stellen Sie sich nicht auf die Pedale. Die Pedale wurden nicht fiir die
Benutzung im Stehen entwickelt. A e
Halten Sie Hande, FiRe und Accessoires von den beweglichen Teilen ’! ) l, 1
fern.

Halten Sie Ihren Riicken wéhrend der Benutzung immer gerade, lehnen
Sie sich nicht nach vorne.

Achten Sie darauf, wie |hr Korper auf das Training reagiert. Wenn Sie
Schmerzen verspuren oder wenn lhnen wahrend des Trainings schwinde-
lig wird, beenden Sie das Training sofort, ruhen Sie sich aus und suchen
Sie einen Arzt auf.

Benutzen Sie fir die Reinigung des Heimtrainers keine aggressiven
Produkte.

Lagern Sie das Produkt nicht an einem Ort, an dem es direkter Son-
neneinstrahlung, hohen Temperaturen oder GbermaRiger Feuchtigkeit
ausgesetzt ist.

Hinweis, dass Kurbel-Trainingsgeréate der Klassen B und C nicht fiir hoch-
genaue Zwecke geeignet sind.

Hinweis, dass der freie Bereich mindestens 0,6 m gréRer sein muss als
der Trainingsbereich in den Richtungen, aus denen das Gerét betreten wird. Die Freiflaiche muss auch den Bereich flir Notabstieg
enthalten. Bei nebeneinander angeordneten Geraten kann der Wert der Freiflache geteilt werden. Wie gezeigt:

15

VAR AN




2. Komponenten im Uberblick

1
2
8
3
4
3}
6
9
7 10
11
12
13
14
15
Nummer Name Menge Nummer Name Menge
16 @mmo | Schraube M10 x 80 2 21 d Flache Unterlegscheibe |4
M8 x @20
17 @= | Schraube M8 x 12 6 29 ® Mutter M8 8
18 @ |Schraube M8 x 35 1 23 @ Mutter M10 2
19 @ |Schraube M8 x 30 2
20 o) Flache Unterlegscheibe |16
' M8 x J16
Beschreibung:
1. Widerstandsdrehknopf 9. Untere Standsaule 17. Schraube M8 x 12
2. Kurbelachse mit Handgriffe 10. Tretachse mit Pedalen 18. Schraube M8 x 35
3. Befestigungsschrauben 11. Widerstandsdrehknopf Pedale 19. Schraube M8 x 30
4. Gebogenes Stiutzrohr 12. Standful 20. Flache Unterlegscheibe M8 x @16
5. Verbindungsrohr 13. Schraubenschlussel 21. Flache Unterlegscheibe M8 x @20
6. Bolzen 14. Grolder Sechskantschlissel 22. Mutter M8
7. Trainingscomputer 15. Kleiner Sechskantschlussel 23. Mutter M10
8. Obere Standsaule 16. Schraube M10 x 80

16



3. Montage

1. Setzen Sie die untere Standsaule (9) mit den Locher auf die Oberseite des Standfulles (12) und
fixieren Sie sie mit Hilfe einer Schraube M10 x 80 (16), 2 Unterlegscheiben M8 x @20 (21) und
einer Mutter M10 (23). Ziehen Sie die Schrauben mit Hilfe des Schraubenschlussels (13) und der
Sechskantschlussel (14 + 15) leicht an. Ziehen Sie die Schrauben jetzt noch nicht fest an.

2. Setzen Sie das gebogene Stutzrohr (4) auf den Standfuf (12) und fixieren Sie es mit Hilfe einer
Schraube M10 x 80 (16), 2 Unterlegscheiben M8 x @20 (21) und einer Mutter M10 (23). Ziehen Sie
die Schrauben mit Hilfe des Schraubenschlussels (13) und der Sechskantschlussel (14 + 15) leicht
an. Ziehen Sie die Schrauben jetzt noch nicht fest an.

N/ N\
(2]
o J
3. Setzen Sie das Verbindungsrohr (5) auf das gebogene Stutzrohr (4) und fixieren Sie es mit Hilfe
einer Schraube M8 x 35 (18), 2 Unterlegscheiben M8 x @16 (20) und einer Mutter M8 (22). Ziehen
Sie die Schrauben mit Hilfe des Schraubenschlissels (13) und der Sechskantschlissel (14 + 15)
leicht an. Ziehen Sie die Schrauben jetzt noch nicht fest an.
4. \Verbinden Sie das Verbindungsrohr (5) mit Hilfe des Bolzens (6) mit der unteren Standsaule (9).
Sie kdnnen die Hohe |hres FW15-Heimtrainers einstellen, indem Sie das Verbindungsrohr mit Hilfe
des Bolzens mit einem anderen Loch der unteren Standsaule verbinden.
N/ N\
4
AN J

5. Setzen Sie die obere Standsaule (8) auf die untere Standsaule (9) und fixieren Sie sie mit Hilfe
von 4 Schraube M8 x 12 (17), 8 Unterlegscheiben M8 x &J16 (20) und 4 Muttern M8 (22). Ziehen
Sie alle Schrauben zuerst mit der Hand an. Ziehen Sie danach die Schrauben mit Hilfe des
Schraubenschlussels (13) und der Sechskantschlussel (14 + 15) fest an.

6. Verbinden Sie die obere Standsaule (8) mit Hilfe von 2 Befestigungsschrauben (3) mit dem

gebogenen Stutzrohr (4).
N\ /@ \ N

17



7.

Montieren Sie die Tretachse mit Pedalen (10) mit Hilfe von 2 Schraube M8 x 30 (19), 4
Unterlegscheiben M8 x @16 (20) und 2 Muttern M8 (22) am gebogenen Stutzrohr (4). Vergewissern
Sie sich, dass die zum Trainingscomputer fuhrenden Kabel an den Pedalen angeschlossen sind
(siehe Abbildung). Ziehen Sie die Schrauben mit Hilfe des Schraubenschlussels (13) und der
Sechskantschlussel (14 + 15) leicht an. Ziehen Sie die Schrauben jetzt noch nicht fest an.
Montieren Sie die Kurbelachse mit Handgriffen (2) mit Hilfe von 2 Schraube M8 x 12 (17),

2 Unterlegscheiben M8 x @16 (20) und 2 Muttern M8 (22) an der oberen Standsaule (8). Ziehen Sie
die Schrauben mit Hilfe des Schraubenschlussels (13) und der Sechskantschlussel (14 + 15) leicht
an. Ziehen Sie die Schrauben jetzt noch nicht fest an.

/® N

: L ,

9.

Setzen Sie den Trainingscomputer (7) in die daflir vorgesehene Aufnahme des gebogenen
Statzrohrs (4) und schliel3en Sie die Kabel an.

10. Drehen Sie den Widerstandsdrehknopf der Tretachse mit Pedale (11) und der Kurbelachse mit

Handgriffen (1) in Uhrzeigersinn.

11. Ziehen Sie abschlieRend mit Hilfe des Schraubenschlissels (13) und der Sechskantschlissel

(14 + 15) alle Schrauben fest an.

.

\

Allgemeine Informationen

Das Pedalband kénnen Sie entsprechend lhrer FuRgréfRe verstellen. Losen Sie das Pedalband,
wahlen Sie die gewlinschte Grolie aus und fixieren Sie es wieder am Pedal.

Drehen Sie wahrend des Trainings den Widerstandsdrehknopf der Tretachse mit Pedale (11) und der
Kurbelachse mit Handgriffen (1), um den gewlinschten Tret- bzw. Kurbelwiderstand einzustellen.
Drehen in Uhrzeigersinn = Erhohen des Tret- bzw. Kurbelwiderstandes.

Drehen gegen den Uhrzeigersinn = Verringern des Tret- bzw. Kurbelwiderstandes.

Wie wird die Hohe des Heimtrainers eingestellt?

1.
2.

3.

Losen Sie die Befestigungsmuttern (3) an der oberen Standsaule (8) lhres FW15-Heimtrainers.
Ziehen Sie den Bolzen (6) aus der unteren Standsaule (9) heraus und stecken Sie ihn an der
gewunschten Position wieder hinein, um die Hohe lhres FW15-Heimtrainers einzustellen.
Ziehen Sie die Befestigungsschrauben (3) an der oberen Standsaule (8) wieder fest.

18



. Akku einsetzen oder austauschen
Trennen Sie vorsichtig die Oberseite des
Trainingscomputers von dessen Unterseite.
Nehmen Sie den Trainingscomputer nicht
vollstandig heraus. Das Kabel muss mit
dem Computer verbunden bleiben. Das
Batteriefach befindet sich hinter dem
Trainingscomputer.
2. Ersetzen oder legen Sie eine Knopfzelle
vom Typ AG13 ein.
3. Setzen Sie den Trainingscomputer wieder
auf sein Unterteil.

-~ A

. Bedienung des Trainingscomputers

Der Trainingscomputer schaltet sich automatisch ein, wenn Sie Ihre Ubung beginnen oder wenn Sie
die MODE-Taste drlicken.

2. Die Funktionsanzeige @ndert sich alle paar Sekunden, sodass Sie wahrend lhrer Ubung immer einen
Uberblick tber die zurlickgelegte Entfernung, die Ubungszeit, die insgesamt verbrauchten Kalorien
und die Umdrehungen pro Minute haben. Wenn Sie einen bestimmten Funktionswert dauerhaft
angezeigt haben mochten, dann dricken Sie die MODE-Taste solange, bis der gewtinschte
Funktionswert angezeigt und ,SCAN*“ (SCANNEN) auf dem Display nicht mehr angezeigt wird.

- O

ZAHLEN | Zahlt die Entfernung in Metern.

Zeigt die seit Trainingsbeginn verstrichene Zeit der
Trainingseinheit an.

Schatzt den gesamten Kalorienverbrauch seit dem
Beginn der Trainingseinheit.

STEP/MIN | Zahlt die Umdrehungen pro Minute.

Die einzelnen Funktionswerte werden nacheinan-
der 7 Sekunden lang angezeigt.

ZEIT

CAL

TIME COUNT CAL STEP/MIN

STEP/MIN[ COUNT
MODE o TCIKIILE

3. Der Trainingscomputer schaltet sich automatisch aus, wenn 4 — 5 Minuten lang keine Bewegung

erkannt wird.

Hinweis 1: Die Berechnung des Kalorienverbrauchs ist eine Schatzung und darf nicht als medizinisch
zuverlassig angesehen werden. Wir empfehlen Ihnen, dass Sie Ihre/-n Arzt/Arztin oder Ihre/-n
Ernahrungsberater/-in konsultieren, um Ihre Diat/lhren Energieverbrauch und lhre sportlichen
Aktivitaten entsprechend lhrer korperlichen Leistungsfahigkeit anzupassen. DarlUber hinaus
empfehlen wir Ihnen, vor dem Beginn neuer Ubungen Ihre/-n Arzt/Arztin zu konsultieren.

Hinweis 2: Sie konnen Ihren Trainingscomputer ricksetzen, indem Sie kurz die Knopfzelle herausneh-
men oder 4 Sekunden lang die MODE-Taste gedruckt halten.

Hinweis 3: Es ist mdglich, dass nach einer Weile die Lesbarkeit des Displays nachlasst. In diesem Fall
ist es notwendig, die Knopfzelle (Typ AG13) mit einer neuen zu ersetzen.

SCAN

. Wichtige Tipps zum Training

Vermeiden Sie Ubermalige Belastungen lhres Kdrpers. Trainieren Sie nicht, wenn Sie sich mude

oder erschopft fuhlen. Beginnen Sie Ihren Trainingsplan mit niedrigen Geschwindigkeiten und kurzen

Zeitraumen, wenn Sie kdrperliche Aktivitat nicht gewohnt sind.

Wir empfehlen, 30 Minuten vor oder nach intensiven Trainingseinheiten nicht zu essen.

Uberpriifen Sie wahrend des Trainings, ob Sie regelméRig und ruhig atmen. Um Verletzungen durch

Uberlastung zu vermeiden, sollten Sie die Muskelgruppen, die Sie trainieren, vor dem Training immer dehnen

und aufwérmen und danach abkiihlen. Mehrere solcher Ubungen sind auf der néchsten Seite beschrieben.

4. Achten Sie darauf, dass Sie wahrend des Trainings ausreichend Flissigkeit zu sich nehmen. Bei
korperlicher Belastung empfehlen wir, mehr als die Ubliche Tagesempfehlung von 2 Litern zu trinken.

5. Tragen Sie bequeme Kleidung wahrend der Verwendung dieses Gerats, vermeiden Sie jedoch zu

weite Kleidung, da sich Stoff in den beweglichen Teilen verfangen kdnnte.
19

- O

REN



7. Aufwarm- und Abkuhliibungen

1.

Nacken:

Bewegen Sie lhren Kopf langsam nach rechts, bis Sie eine
leichte Spannung im Nacken splren. Senken Sie den Kopf
langsam in einem Halbkreis auf die Brust, wahrend Sie den
Kopf nach links drehen, bis Sie die gleiche Spannung spuren.
Wiederholen Sie dies mehrmals.

Schultern:
Heben Sie abwechselnd die linke und rechte Schulter an. Wie-
derholen Sie dies mehrmals.

Arme:

Strecken Sie abwechselnd den linken und den rechten Arm
nach oben zur Decke, bis Sie eine angenehme Spannung in
der linken oder rechten Seite splren.

Oberschenkel:

Stutzen Sie sich an der Wand ab, indem Sie eine Hand an die
Wand legen. Greifen Sie hinter sich und ziehen Sie mit der an-
deren Hand lhren linken oder rechten Fuld so nah wie mdglich
an Ihr Gesal3. Halten Sie diese Position fur 30 Sekunden und
wiederholen Sie die Ubung zweimal pro Bein.

Schenkelpartien:

Setzen Sie sich auf den Boden und stellen Sie Ihre FulRe so
auf, dass die Knie nach aul3en zeigen. Ziehen Sie die Fule so
weit wie moglich nach innen und dricken Sie dann langsam
die Knie nach unten in Richtung Boden. Wenn mdglich, halten
Sie diese Position fur 30 bis 40 Sekunden.

Oberschenkel und Arme:

Beugen Sie lhren Korper langsam nach vorne und versuchen
Sie, lhre FuRe mit den Handen zu berthren. Greifen Sie so
weit wie moglich nach Ihren Zehen. Halten Sie diese Position
nach Maoglichkeit fur 20 - 30 Sekunden.

Knie:

Setzen Sie sich auf den Boden und strecken Sie das rech-

te Bein. Beugen Sie das linke Bein und legen Sie |hren Ful}
gegen lhren rechten Oberschenkel. Versuchen Sie nun,

Ihren rechten Ful® mit der rechten Hand zu bertuhren. Halten
Sie diese Position nach Moglichkeit fur 20 - 30 Sekunden und
wiederholen Sie die Ubung fiir das linke Bein.

Waden:

Stutzen Sie sich mit beiden Handen an der Wand ab, um lhr
gesamtes Korpergewicht zu abzustiutzen. Strecken Sie Ihr
linkes Bein nach hinten und versuchen Sie, diese Position fur
30 - 40 Sekunden zu halten. Wiederholen Sie nun die Ubung
far Ihr rechtes Bein.

20




(o]

. Wartung

—

Ihr FW15-Doppelheimtrainer benotigt nur wenig Wartung.
2. Reinigen Sie das Gerat mit einem leicht angefeuchteten Schwamm. Trocknen Sie es mit einem
sauberen, trockenen Tuch ab.

3. Vermeiden Sie den Kontakt mit Wasser.

4. Setzen Sie das Gerat nicht Uber einen langeren Zeitraum direkter Sonneneinstrahlung aus.
9. Spezifikationen

Modell: Fysic FW15

Gewicht: 7,2 kg

Abmessung (HxB xT): 95x40x43cm

Klasse: HC (Innenraumnutzung + geringe Genauigkeit)

Korpergewicht: Max. 120 kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade

The Netherlands

21



Table of contents

©CoNoarwWND =

—

Important safety WarNiNGS ..........oo e e e e e e eas 22
L@ Y7 T T o = S 23
ST T=T 0 o] o] PP TP PPPPPPPP 24
Place or replace the Dattery........... .. e 26
Operation of the training COMPULET .........cooi i e e e e e e e e e e e eeennnne 26
Important traiNiNg @AVICE ..........eiiiiiie et e e e e e e e aeas 26
Warm-up and COOI-AOWN E©XEITISES ........uuuuuuiiiieeeeeeeee e ettt a e e e e e e e e e e e e e e e eeeeeaannn e s s e e e e eeeaeaeeees 27
=T (= 0 F= T = USSR 28
8 o= o7 [07= 4[] I S 28

. Important safety warnings

Read all the instructions in this manual before using the product. Follow all warnings and operating instructions prior to use. Keep this manu-
al for the entire life of the product.

This product is intended for domestic and indoor use only.

Only use this equipment for the purposes specified in this user manual.

This product is not a toy and may only operated for the purposes specified in this user manual.

We suggest handicapped persons to use this product only under supervision of qualified personnel.

Do not allow children on or around the product. Keep children and pets away from the product at all times.

People with a heart condition or with a prohibitation to exercise intensively should reduce training time unless you have consulted your
doctor.

People with wounds or who have not yet recovered properly after surgery should not use this product unless you have consulted your doctor.
The product should not be used by people weighing more than 120 kg.

Take care that the product is installed correctly before you start to train on it. Ensure that all screws, bolts and nuts are mounted and tighte-
ned correctly. Only use accessories provided with the product.

Stop the training immediately if you detect any problem or a strange noise while you use your bike.

Do not use damaged or broken accessories.

The product must be checked regularly in order to avoid injuries. You should check regularly whether screws and nuts are well tightened, or if
hair-cracks or sharp edges are present, which could lead to physical injuries.

Place the equipment at a stable and flat surface. Select a placement where no air vent will be

blocked to prevent any overhearing. Ensure that 0.6 meter space is left on each side of the product in order to train unhindered.

Do not place the product near an open fireplace or similar heat source.

We suggest placing a skid-proof base, such as a rubber mat, under the workout equipment in order to avoid possible damage to the floor.
Always wear protective and comfortable clothes while using the workout equipment. Preferably wear sport or aerobic shoes. DO NOT wear
loose or baggy clothing, since it may get caught in the product.

To use the bike you need a stable chair that ensures the correct posture of the user.

Keep hands, feet and loose accessories away from moving parts.

Do not stand on the pedals. The pedals were not designed to be used
while standing.

Keep your back straight at all times during use, do not lean forward.
Pay attention to how your body reacts on the training. If you feel any
pain, or if you become dizzy while exercising, stop immediately, rest
and consult a physician.

Do not use abrasive products to clean your bike.

Do not store the product in a location where it will be in contact with
direct sunlight or where it will be exposed to high temperatures or
excessive humidity.

Notice that class B and class C crank training equipment are not suita-
ble for high accuracy purposes.

Indication that the free area shall be not less than 0,6 m greater than
the training area in the directions from which the equipment is acces-
sed. The free area must also include the area for emergency dismount.
Where equipment is positioned adjacent to each other the value of the
free area may be shared. As shown:

22



2. Overview parts

1
2
8
3
4
5
6
9
7 10
11
12
13
14
15
Number Name Quantity Number Name Quantity
16 @@mo | Screw M10x80 2 21 9 Flat washer M8x@20 | 4
17 @w Screw M8x12 6 22 @ Nut M8 8
18 @  |Screw M8x35 1 23 @ Nut M10 2
19 @ Screw M8x30 2
20 9§ Flat washer M8x@16 |16
Description:
1. Resistance knob 9. Lower tube 17. Screw M8x12
2. Axle with handgrips 10. Axle with pedals 18. Screw M8x35
3. Tightening screws 11. Resistence knob pedals 19. Screw M8x30
4. Arched tube 12. Base 20. Flat washer M8xJ16
5. Connecting tube 13. Wrench 21. Flat washer M8x@20
6. Bolt 14. Hexagonal wrench big 22. Nut M8
7. Trainingscomputer 15. Hexagonal wrench small 23. Nut M10
8. Upper tube 16. Screw M10x80

23




3. Assembly

1. Install the lower tube (9) with the holes at the top on the base (12) with the screw M10x80 (16),

2 pieces of washers M8x@20 (21) and the nut M10 (23). Use the wrench (13) and hexagonal
wrenches to tighten the screws. Do not fully tighten the screws yet.

2. Install the arched tube (4) on the base (12) with the screw M10x80 (16), 2 pieces of washers
M8x@20 (21) and the nut M10 (23). Use the wrench (13) and hexagonal wrenches to tighten the
screws. Do not fully tighten the screws yet.

N
2]

AN /

3. Install the connecting tube (5) to the arched tube (4) with the screw M8x35 (18), 2 pieces of washers
M8xJ16 (20) and the nut M8 (22). Use the wrench (13) and hexagonal wrenches to tighten the
screws. Do not fully tighten the screws yet.

4. Assemble the connecting tube (5) to the lower tube (9) with the bolt (6). The height of the FW15
trainer can be adjusted by securing the tube in another place in the lower tube.

N /9

5. Install the upper tube (8) to the lower tube (9) with 4 pieces of screws M8x12 (17), 8 pieces of
washers M8x@J16 (20) and 4 pieces of nuts M8 (22). Tighten everything first by hand.
Use the wrench (13) and hexagonal wrenches to fully tighten the screws.

6. Fix the upper tube (8) to the arched tube (4) using the 2 tightening screws (3).

Sy X .
(.

24



7.

Install the axle with pedals (10) to the arched tube (4) with 2 pieces of screws M8x30 (19), 4 pieces
of washers M8x@16 (20) and 2 pieces of nuts M8 (22). Make sure that the connection of the training
computer is connected to the pedals, see the drawing. Use the wrench (13) and hexagonal wrenches
to tighten the screws. Do not fully tighten the screws yet.

Install the axle with handgrips (2) to the upper tube (8) with 2 pieces of screws M8x12 (17), 2 pieces
of washers M8x@16 (20) and 2 pieces of nuts M8 (22). Use the wrench (13) and hexagonal
wrenches to tighten the screws. Do not fully tighten the screws yet.

/G N

- /

9.

Place the training computer (7) in the stand of the arched tube (4) and connect the cables.

10. Turn the resistance knobs (1 + 11) on the axle with handgrips and axle with pedals.
11. Finally, use the wrench (13) and hexagonal wrenches to tighten all screws.

-

~

General information

The pedal strap is adjustable according to your foot size. Release the strap and choose the desired
size and reattach the strap to the pedal.

During exercise, rotate the resistance knobs (1+11) on the axle with handgrips or axle with pedals to
adjust the resistance level.

Clockwise rotation = more resistance during cycling.

Counter-clockwise rotation = less resistance during cycling.

How to adjust the height of the bike?

1.
2.

3.

Loose the tightening screws (3) on the upper tube (8) of the FW15 Trainer.

Pull the bolt (6) out of the lower tube (9) and place it in the desired position to adjust the height of the
FW15 Trainer.

Tighten the tightenings screws (3) to the upper tube (8).

25



=Y

. Place or replace the battery

1. Gently lift the upper part of the training
computer from the body. Do not take
the training computer out completely.
The cable must remain attached to the
computer. The battery compartment is
situated behind the training computer.
Install or replace a AG13 battery.
Place the training computer back at
the FW15 trainer.

w N

5. Operation of the training computer

1. The training computer automatically switches on when you start exercising or when you press the
MODE button.

2. The functions change automatically after a couple of seconds so that during your session you can
keep track the distance, time, total estimated calorie consumption and rotations per minute.
If you prefer one particular function, then press the MODE button till you have found the desired
function and “SCAN’ is not visible in the display.

COUNT | Counts the distance in meters.

Displays the time of the training session elapsed
since the beginning of the training session.

Estimates the total calorie consumption from the
beginning of the workout.

STEP/ | Counts the number of rotations per minute.
MIN

TIME

CAL

TIME COUNT CAL STEP/MIN

STEP/MIN [ COUNT
MODE ——— | | m

3. The training computer switches itself off automatically if no movement is detected for 4-5 minutes.

Note 1: The calculation of calories burned is an estimation and should not be considered medically
reliable. We suggest consulting your doctor or dietician to adapt your diet and energy
consumption depending on you physical condition, and the sporting activities you intend to be
involved in. We also recomment that you consult your doctor prior to beginning any new
exercise.

Note 2: You can reset the training computer by removing the battery or by holding the MODE key for 4
seconds.

Note 3: It is possible that after a while the visibilty of the display decreases. In that case you will need to
replace the battery (type AG13).

The above functions are displayed consecutively

SCAN for 7 seconds.

. Important training advice

Avoid excessive strain on your body. Do not train if you feel tired or exhausted. Start your training

schedule at low speeds and short periods if you are not used to physical activity.

It is not recommended to eat 30 minutes before or after intensive training sessions.

During training, check if you breath regularly and calmly. To avoid injury by strain, you should always

stretch to warm up the muscle groups you are training before exercising, and cool down afterwards.

Several such exercises are described on the next page.

4. Ensure you drink enough fluids during training. During physical duress it is advised to drink more
than the usual daily recommendation of 2 litres.

5. Wear comfortable clothing while using this device, but avoid overly wide clothing as cloth could get

stuk in the moving parts of this device.

- O

W N

26



7. Warm-up and cool-down exercises

1.

Neck-exercise:

Move your head slowly to the right until you feel some tension in
your neck. Slowly lower your head on your chest in a half-circle

as you turn your head to the left until you feel the same tension.
Repeat several times.

Shoulder-exercise:
Raise your left and right shoulder intermittetly. Repeat several
times.

Arm-exercise:
Alternately stretch your left arm and right arm up to the ceiling,
until you feel a comfortable tension in your left or right side.

Thigh-exercise:

Support yourself on the wall by placing one hand against it.
Reach down behind you and use your other hand to pull your
left -or right foot as close to your buttocks as possible.

Hold this position for 30 seconds and repeat twice per leg.

Inner thigh-exercise:

Sit on the floor and place your feet in such a way that your knees
point outwards. Pull your feet as much inward as possible, then
slowly push your knees down toward the floor. If possible, hold
this position for 30 to 40 seconds.

Upper legs and arms-exercise:

Slowly bend your body forward and try to touch your feet with
your hands. Reach as far to your toes as possible. If possible,
hold this position for 20-30 seconds.

Knee-exercise:

Sit on the floor and stretch your right leg. Bend your left leg and
place your feet against your right thigh. Now, try to touch your
right foot with your right hand. If possible, hold this position for 20-
30 seconds and repeat for your left leg.

Calf-exercise:

Place both hands against the wall to support your entire body
weight. Stretch your left leg backwards and try to hold it for 30-40
seconds. Now repeat the exercise for your right leg.

27




(o]

. Maintenance

1. The FW15 Double mobility exercise bike requires minimal maintenance.
2. Clean the product with a slightly damp sponge. Dry with a clean dry cloth.
3. Avoid contact with water.

4. Avoid prolonged exposure to the sun.

9. Specifications

Model no.: Fysic FW15

Weight: 7.2kg

Dimensions (HxWxD): 95 x40 x43 cm

Class: HC (Indoor use + low accuracy)

Body mass: Max. 120kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade
The Netherlands

28



Sisallysluettelo

©CoNoahrwN =

=N

Tarkeita turvallisuutta koskevia varoituKSia .............cooiieiiiiiiiicieee e 29
OSIEN YIBISKUVA ...coiiiiiiiiiii ettt et e e oot et e oot b ettt ettt et e e e e aeaaaeaeaeaeessaaaaaannnnnnes 30
(0] (o= 0 011 = o 1RSSR 31
Pariston asettaminen tai vaintaminen.............cooo e 33
HarjoituSIEtOKONEEN KAYLLO ........uueiiiiiiieeiieeic ettt e e 33
Tarkea harjoituksiin littYVA NEUVO........ciiiiiiie e e e 33
Lammittely- ja jaahdyttelyharjoiUKSEt..........oooi i 34
(T ] a0 1TST=1 o1 (o USSP 35
TEKNISEE LIEAOL. ... et e ettt e e e e ettt e e e e ee et e e e e e eeta e e e eeeesnnns 35

. Tarkeita turvallisuutta koskevia varoituksia

Lue kaikki taman kéyttdoppaan ohjeet ennen tuotteen kayttoa. Noudata kaikkia varoituksia ja kayttoohjeita ennen kéyttoa. Sailyta tama
kayttoopas koko tuotteen elinkaaren ajan.

Tama tuote on tarkoitettu kaytettévaksi vain kotona ja sisétiloissa.

Kayta tata laitetta vain kayttdoppaassa kuvattuihin tarkoituksiin.

Tama tuote ei ole lelu, ja tuotetta saa kayttaa vain tassa kayttboppaassa kuvattuihin tarkoituksiin.

Suosittelemme, etta liikuntarajoitteiset henkilot kayttavat tata tuotetta vain patevén henkildston valvonnassa.

Al4 anna lasten leikki tuotteella tai sen ymparilla. Pida lapset ja lemmikkielaimet poissa tuotteen lahelté jatkuvasti.

Lyhenna harjoitteluaikaa, jos sairastat sydansairautta tai jos sinun tulee vélttaa tehokasta harjoittelua, ellet ole keskustellut harjoittelusta
[a8karin kanssa.

Al3 kayta tuotetta, jos sinulla on haavoja tai et ole vield toipunut kunnolla leikkauksesta, ellet ole keskustellut harjoittelusta lakérin
kanssa.

Tuote on tarkoitettu vain korkeintaan 120 kg painaville henkilgille.

Huolehdi ennen kuntoilua, etta tuote asennetaan oikein. Varmista, etté kaikki ruuvit, pultit ja mutterit on kiinnitetty ja kiristetty oikein.
Kayta vain tuotteen mukana toimitettuja tarvikkeita.

Keskeyta harjoittelu valittdmasti, jos havaitset ongelmia tai outoja a&nia pyoran kayton aikana.

Ala kayta vaurioituneita tai rikkinisia tarvikkeita.

Tuote on tarkastettava saanndllisesti loukkaantumisen valttamiseksi. Tarkasta sdanndllisesti, etta ruuvit ja mutterit on kiristetty hyvin, ja
tarkasta myds hiusmurtumat tai teravat reunat, jotka saattavat aiheuttaa loukkaantumisen.

Aseta laite vakaalle ja tasaiselle alustalle. Ylikuumenemisen estamiseksi laite on sijoitettava paikkaan, jossa tuuletusaukot eivat peity.
Varmista esteeton harjoittelu huolehtimalla, etta tuotteen molemmilla puolilla on 0,6 metrid vapaata tilaa.

Al4 aseta tuotetta lahelle avotulta tai vastaavaa lamman lahdetté.

Suosittelemme asentamaan kuntoilulaitteen alle liukuesteen, kuten kumimaton, jotta lattia ei vaurioidu.

Pue aina mukavat suojaavat ja mukavat vaatteet, kun kéytat kuntoilulaitetta. Kayta mielellaén lenkkareita tai aerobic-kenkia. ALA kayta
l6ysia tai roikkuvia vaatteita, koska ne saattavat tarttua laitteeseen.

Tarvitset py6ran kayttdmiseen vakaan tuolin, jotta pysyt oikeassa asennossa.

Pida kadet, jalat ja loysat asusteet kaukana liikkuvista osista.

Al seiso polkimilla. Polkimia ei ole suunniteltu kaytettavaksi
seisoen.

Pida selka jatkuvasti suorana kéyton aikana; &la nojaa eteenpain.
Kiinnita huomiota kehon reagointiin kuntoilun aikana. Jos tunnet
kuntoilun aikana kipua tai huimausta, lopeta valittdmasti, lepaa ja ota
yhteytta laakériin.

Ala puhdista pyoraa hankaavilla tuotteilla.

Al4 sailyta tuotetta paikassa, jossa se altistuu suoralle auringonvalol-
le, korkeille [ampétiloille tai kohtuuttomalle kosteudelle.

Huomaa, etté luokan B ja C kuntopyorat eivat sovellu erittain tarkkoi-
hin tarkoituksiin.

Osoitus siita, etta vapaan tilan on oltava vahintaan 0,6 metria har-
joitusaluetta suurempi niissé suunnissa, joista laitteeseen siirrytaan.
Vapaaseen tilaan on myds sisallyttava hatapoistumisalue. Vapaan
tilan arvo voidaan jakaa, jos laitteita on sijoiteltu vierekkain. Kuvan
mukaisesti:

29



2. Osien yleiskuva

1
2
3
4
3
6
7
Numero Nimi Maara Numero | Nimi Maara
16 @ Ruuvi M10x80 2 21 ® Littea aluslevy M8x@20 |4
17 @m Ruuvi M8x12 6 22 @ Mutteri M8 8
18 @ Ruuvi M8x35 1 >3 @ Mutteri M10 5
19 @ Ruuvi M8x30 2
20 o) Littea aluslevy 16
\ M8xJ16
Kuvaus:
1. Vastusnuppi 9. Alaputki 17. Ruuvi M8x12
2. Akseli kasikahvoilla 10. Akseli polkimilla 18. Ruuvi M8x35
3. Kiristysruuvit 11. Polkimien vastusnuppi 19. Ruuvi M8x30
4. Kaareva putki 12. Jalusta 20. Littea aluslevy M8xJ16
5. Liitantaputki 13. Avain 21. Littea aluslevy M8x@20
6. Pultti 14. Kuusiokoloavain, iso 22. Mutteri M8
7. Harjoittelutietokone 15. Kuusiokoloavain, pieni 23. Mutteri M10
8. Ylaputki 16. Ruuvi M10x80

30



3. Kokoaminen

1. Asenna alaputki (9) reiat osoittaen ylospain jalustaan (12) ruuvilla M10x80 (16), kahdella aluslevylla
M8x@20 (21) ja mutterilla M10 (23). Kirista ruuvit jakoavaimella (13) ja kuusiokoloavaimilla. Al&
kirista ruuveja viela kokonaan.

2. Asenna kaareva putki (4) jalustaan (12) ruuvilla M10x80 (16), kahdella aluslevylla M8x@20 (21) ja
mutterilla M10 (23). Kirista ruuvit jakoavaimella (13) ja kuusiokoloavaimilla. Al4 kiristé ruuveja viela
kokonaan.

~

- /
3

?

v

. Asenna liitdntaputki (5) kaarevaan putkeen (4) ruuvilla M8x35 (18), kahdella aluslevylla M8x@J16 (20)
ja mutterilla M8 (22). Kirista ruuvit jakoavaimella (13) ja kuusiokoloavaimilla. Al4 kirista ruuveja viela

kokonaan.

4. Asenna liitantaputki (5) alaputkeen (9) pultilla (6). FW15-harjoittelulaitteen korkeutta voidaan saataa

kiinnittamalla putki alaputken toiseen kohtaan.
~

5. Asenna ylaputki (8) alaputkeen (9) neljalla ruuvilla M8x12 (17), kahdeksalla aluslevylla M8x@16 (20)

ja neljalla mutterilla M8 (22). Kirista kaikki osat ensin kasin.

Kirista ruuvit kokonaan jakoavaimella (13) ja kuusiokoloavaimilla.

6. Kiinnita ylaputki (8) kaarevaan putkeen (4) kahdella kiristysruuvilla (3).
N

31

\
(.




7.

9.

Asenna polkimellinen akseli (10) kaarevaan putkeen (4) kahdella ruuvilla M8x30 (19), neljalla
aluslevylla M8x@16 (20) ja kahdella mutterilla M8 (22). Varmista, etta harjoittelutietokone on liitetty
polkimiin (katso piirros). Kirista ruuvit jakoavaimella (13) ja kuusiokoloavaimilla. Al kirista ruuveja
viela kokonaan.

Asenna kasikahvallinen akseli (2) ylaputkeen (8) kahdella ruuvilla M8x12 (17), kahdella aluslevylla
M8x@J16 (20) ja kahdella mutterilla M8 (22). Kirista ruuvit jakoavaimella (13) ja kuusiokoloavaimilla.
Al kirista ruuveja vield kokonaan.

\

: | /

Aseta harjoittelutietokone (7) kaarevan putken (4) jalustaan ja liita kaapelit.

10. Kaanna kasikahvallisen akselin ja polkimellisen akselin vastusnuppia (1 + 11).

11. Kirista lopuksi kaikki ruuvit jakoavaimella (13) ja kuusiokoloavaimilla.
N

.

/

Yleista tietoa

Polkimen hihna saadetaan jalan koon mukaan. Irrota hihnat, valitse haluamasi koko ja kiinnita hihnat
takaisin polkimiin.

Saada harjoittelun aikana vastusta kaantamalla kasikahvallisen akselin ja polkimellisen akselin vas-
tusnuppeja (1+11).

Kaantaminen myotapaivaan = lisaa vastusta polkemiseen.

Kaantaminen vastapaivaan = vahemman vastusta polkemiseen.

Miten pyoran korkeutta saadetaan?

1.
2.

3.

Loysaa FW15-harjoittelulaitteen ylaputken (8) kiristysruuvit (3).

Voit saataa FW15-harjoittelulaitteen korkeutta vetamalla pultin (6) irti alaputkesta (9) ja asettamalla
sen haluttuun kohtaan.

Kirista kiristysruuvit (3) ylaputkeen (8).

32



&N

3.

Pariston asettaminen tai vaihtaminen

Nosta harjoittelutietokoneen ylaosa
varovasti irti rungosta. Al irrota
harjoitustietokonetta kokonaan.
Kaapelin tulee olla liitettyna
tietokoneeseen. Paristokotelo sijaitsee
harjoitustietokoneen takana.

Asenna tai vaihda AG13-paristo.
Aseta harjoittelutietokone takaisin
FW15-harjoittelulaitteeseen.

Harjoitustietokoneen kaytto

Harjoittelutietokone kaynnistyy automaattisesti aloittaessasi harjoittelun tai painaessasi MODE-
painiketta.

Toiminnot vaihtuvat automaattisesti noin parin sekunnin kuluttua, jotta voit seurata harjoittelun aikana
etaisyytta, aikaa, arvioitua kokonaiskalorinkulutusta ja kierroksia minuutissa.

Jos haluat seurata jotain tiettya toimintoa, paina MODE-painiketta, kunnes olet |I6ytanyt haluamasi
toiminnon ja naytossa ei lue “SCAN”(SKANNAA).

LUKEMA | Laskee etaisyyden metreina.

AIKA Nayttaa harjoittelun alusta kuluneen ajan.

Arvioi kulutettujen kaloreiden kokonaismaa-
ran harjoituksen alusta alkaen.

STEP/MIN | Laskee kierrosten maaran minuutissa.

Edella mainitut toiminnot naytetdan perak-
kain 7 sekunnin ajan.

CAL

TIME COUNT CAL STEP/MIN
STEP/MIN [ COUNT
TILA TIME
SCAN AL

Harjoittelutietokone sammuu automaattisesti, jos liiketta ei havaita 4—-5 minuuttiin.

SKANNAA

Huomautus 1: Kulutettujen kaloreiden kokonaismaaran laskelma on arvio, eika sita tule pitaa laaketie-

teellisesti luotettavana. Suosittelemme keskustelemaan |aakarin tai ravitsemusterapeutin
kanssa ruokavalion ja energiankulutuksen mukauttamisesta fyysisen kuntosi ja harjoitte-
lun mukaan. Suosittelemme myo6s keskustelemaan Iaékarisi kanssa ennen harjoittelun
aloittamista.

Huomautus 2: Voit nollata harjoittelutietokoneen irrottamalla pariston tai painamalla MODE-painiketta

4 sekunnin ajan.

Huomautus 3: Nayton nakyvyys voi heikentya jonkin ajan kuluttua. Talldin on vaihdettava paristo

wn

(AG13).

Téarkea harjoituksiin liittyva neuvo
Valta kehon kohtuutonta rasittamista. Ala harjoittele, jos tunnet olosi vasyneeksi tai uupuneeksi.

Aloita harjoitteluaikataulu hitailla nopeuksilla ja lyhyilla jaksoilla, jos et ole tottunut fyysiseen
likuntaan.
Suosittelemme, etta ruokailet yli 30 minuuttia ennen intensiivista harjoitusta tai harjoituksen jalkeen.
Tarkkaille harjoituksen aikana, etta hengityksesi on saanndllinen ja rauhallinen. Jotta valtat
loukkaantumisen ja ylirasituksen, lammittele aina harjoitettavat lihasryhmat venyttelemalla ennen
harjoittelua ja jaahdyttele jalkeenpain. Seuraavalla sivulla on esitelty erilaisia soveltuvia harjoituksia.
Varmista, etta juot riittavasti nestetta harjoittelun aikana. Fyysisen rasituksen aikana on suositeltavaa
juoda enemman kuin tavanomainen suositeltu kaksi litraa.
Kayta harjoitellessasi mukavia vaatteita, mutta valta liian I10ysia vaatteita, silla kangas voi jaada
jumiin laitteen liikkuviin osiin.

33



—

Lammittely- ja jadhdyttelyharjoitukset

Harjoitus niskalle:

Liikuta paatasi hitaasti oikealle, kunnes tunnet jonkin verran jannitysta
niskassasi. Laske paata hitaasti rintakehaa kohti puoliympyran muodossa
ja kdanna paata vasemmalle, kunnes tunnet saman lihasjannityksen.
Toista muutaman kerran.

Harjoitus hartioille:
Nostele vuorotellen vasenta ja oikeaa hartiaasi. Toista muutaman kerran.

Venytys kasivarsille:
Venyta vuorotellen vasenta ja oikeaa kasivartta kattoa kohti, kunnes tunnet
miellyttavan lihasjannityksen vasemmalla tai oikealla puolella.

Reisilihasvenytys:

Tue kehosi seindan asettamalla toinen kasi seinaa vasten. Kurota toisella
kadella taaksesi ja veda vasenta tai oikeaa jalkateraa kohti pakaraa
mahdollisimman lahelle.

Pysy tassa asennossa 30 sekuntia ja toista kahdesti jalkaa kohti.

Sisareisien venytys:

Istu lattialla ja aseta jalkaterat niin, etta polvet osoittavat ulospain. Veda
jalkateria mahdollisimman paljon sisaanpain ja tyonna polvia kohti lattiaa.
Pida tama asento 30—40, jos mahdollista.

Jalkojen ylaosan ja kasien harjoitus:

Taivuta kehoa hitaasti eteenpain ja yrita koskettaa jalkateria kasillasi.
Kurota mahdollisimman pitkalle kohti varpaitasi. Jos mahdollista, pida
tama asento 20-30 sekuntia.

Harjoitus polville:

Istu lattialla ja venyta oikeaa jalkaa. Taivuta vasenta jalkaa ja aseta
jalkatera oikeanpuoleista reitta vasten. Yrita tdman jalkeen koskettaa
oikeanpuoleista jalkateraa oikealla kadella. Jos mahdollista, pida tama
asento 20-30 sekunnin ajan ja toista vasemmalle jalalle.

Pohjevenytys:

Aseta molemmat kadet seinda vasten tukemaan koko kehon painoa.
Venyta jalkaa taaksepain ja yrita pitaa asento 30—-40 sekuntia. Toista
venytys taman jalkeen oikealle jalalle.

34




g

Kunnossapito

1. Kaksitoiminen FW15-kuntopyora vaatii vain vahan huoltamista.

2. Puhdista tuote hieman kostealla sienella. Kuivaa puhtaalla kuivalla liinalla.
3. Valta kosketusta veden kanssa.

4. Valta pitkaaikaista altistamista auringonvalolle.

9. Tekniset tiedot

Mallinro: Fysic FW15

Paino: 7,2 kg

Mitat (KxLxS): 95 x40 x43 cm

Luokka: HC (sisakaytto + pieni tarkkuus)

Kehon paino: Enint. 120 kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade
The Netherlands

35



Innholdsfortegnelse

©CoNoahrwN =

=N

ViKtige SIKKEINESAAVAISIET .........ocuoieeee et e s 36
DEIEOVEISIKL ...t oo e e e oo ettt et e e e e e e e e e e e e e e e nn s 37
1Y To a1 =T 4T o T TP PPTPPORRT 38
Sette inn eller bytte Datteri........co e 40
Betjening av treniNgSCOMPULEIEN ... ..t e e e e e e e e eeeennnnns 40
RV 41T TR (=Y o T a T F< - Lo PRSP 40
Oppvarmings- 0g aVvSIapniNGSBVEISE .........uuiiiiiiiiiiae ettt e e e e e e e e e e 41
RV L= | 1101 T ] o PP PPRPPRPPP 42
S L= 111162 1] o] =Y PP PRRPPPPPR PR 42

. Viktige sikkerhetsadvarsler

Les alle instruksjonene i denne bruksanvisningen far bruk av produktet. Felg alle advarsler og driftsinstruksjoner far bruk. Oppbevar denne bruksan-
visningen i hele produktets levetid.

Dette produktet er kun ment for innendars bruk.

Bruk kun dette utstyret til de formalene som er spesifisert i denne bruksanvisningen.

Dette produktet er ikke et leketay og kan kun brukes fil de formalene som er spesifisert i denne bruksanvisningen.

Vi anbefaler at funksjonshemmede personer kun bruker dette produktet under tilsyn av kvalifisert personell.

Ikke la bam vaere pa eller rundt produktet. Hold barn og kjaeledyr unna produktet til enhver tid.

Personer med hjerteproblemer, eller personer som ikke har lov til & trene intensivt, bar redusere treningstiden, med mindre de har radfart seg med
legen.

Personer med apne sar, eller som enna ikke har kommet seg ordentlig etter en operasjon, bar ikke bruke dette produktet, med mindre de har radfert
seg med legen.

Produktet skal ikke brukes av personer som veier mer enn 120 kg.

Sarg for at produktet er riktig installert far du begynner & trene pa det. Serg for at alle skruer, bolter og muttere er riktig montert og strammet fil. Bruk
kun tilbehgr levert med produktet.

Stopp treningen umiddelbart hvis du oppdager noe problem, eller noen ulyder mens du bruker sykkelen.

lkke bruk skadet eller gdelagt tilbeher.

Produktet ma kontrolleres regelmessig for & unnga skader. Du ber kontrollere regelmessig om skruer og muttere er godt filtrukket, eller om det er
sprekker eller skarpe kanter som kan fgre fil fysiske skader.

Plasser utstyret pa en stabil og flat overflate. Velg en plassering der ingen luftventil vil bli blokkert for & forhindre overoppheting. Serg for at det er
0,6 meter igien pa hver side av produktet, for at du skal kunne trene uhindret.

Ikke plasser produktet i naerheten av en apen peis eller lignende varmekilder.

Vi anbefaler plassering pa en sklisikker base, for eksempel at en gummimatte plasseres under treningsutstyret for @ unnga mulig skade pa gulvet.
Bruk alltid beskyttende og komfortable kleer mens du bruker treningsutstyret. Bruk helst trenings- eller aerobicsko. IKKE bruk lase eller posete kieer,
siden dette kan sette seg fast i produktet.

For a bruke sykkelen trenger du en stabil stol som gjer at brukeren far en
riktig holdning.

Hold hender, fatter og lost tilbehar unna bevegelige deler.

Ikke sta pa pedalene. Pedalene er ikke utformet for & brukes nar du star.
Hold ryggen rett hele tiden under bruk, ikke len deg fremover.

Veer oppmerksom pa hvordan kroppen din reagerer pa treningen. Hvis du
faler smerte eller blir svimmel mens du trener, ma du stoppe umiddelbart,
hvile og oppsek lege.

Ikke bruk slipemidler for a rengjere sykkelen.

Ikke oppbevar produktet pa et sted hvor det kommer i kontakt med direkte
sollys eller hvor det blir utsatt for haye temperaturer eller hay fuktighet.
Veer klar over at man med treningsutstyr med pedalarm av klasse B og
klasse C ikke kan forvente en hay visningsnayaktighet.

Merk at det frie arealet rundt utstyret ma vaere pa minst 0,6 m pa hver side.
| det frie arealet skal det ogsa veere nok plass for ngdavstigning. Nar man
plasserer flere enheter ved siden av hverandre, kan dette frie arealet veere
felles for to av dem. Som vist:

36



2.

Deleoversikt

1
3
4
5
6
7
Nummer Navn Antall Nummer |Navn Antall
16 (@mo Skrue M10x80 2 21 @ Flat skive M8x@20 4
17 @m Skrue M8x12 6 22 @ Mutter M8 8
18 @mo Skrue M8x35 1 23 @ Mutter M10 5
19 @ Skrue M8x30 2
20 o) Flat skive M8xJ16 16
Beskrivelse:
1. Motstandsknott 9. Nedre rar 17. Skrue M8x12
2. Aksel med handtak 10. Aksel med pedaler 18. Skrue M8x35
3. Strammeskruer 11. Pedaler med dreieknapp for  19. Skrue M8x30
4. Buetror motstand 20. Flat skive M8x@J16
5. Koblingsrer 12. Sokkel 21. Flat skive M8x@20
6. Bolt 13. Skiftengkkel 22. Mutter M8
7. Treningsdatamaskin 14. Sekskantnagkkel, stor 23. Mutter M10
8. Qvre ror 15. Sekskantngkkel, liten

16.

Skrue M10x80

37



3. Montering

1. Monter det nedre raret (9) pa sokkelen (12). Hullene skal vaere oppe. Bruk skruen M10x80 (16),
2 skiver M8x@20 (21) og mutteren M10 (23). Bruk skiftengkkelen (13) og sekskantngklene for &
stramme skruene. Ikke trekk til skruene helt enda.

2. Monter det buede rogret (4) pa sokkelen (12) med skruen M10x80 (16), 2 skiver M8x@20 (21) og
mutteren M10 (23). Bruk skiftengkkelen (13) og sekskantngklene for & stramme skruene. Ikke trekk
til skruene helt enda.

~

v

3. Monter koblingsraret (5) til det buede ragret (4) med skruen M8x35 (18), 2 skiver M8x@J16 (20) og

?

v

mutteren M8 (22). Bruk skiftengkkelen (13) og sekskantngklene for & stramme skruene. Ikke trekk til

skruene helt enda.

4. Monter koblingsraret (5) til det nedre raret (9) med bolten (6). Hayden pa treningssykkelen FW15

kan justeres ved at man fester rgret i et annet hull i det nedre raret.

~

e

Bruk skiftengkkelen (13) og sekskantngklene for a stramme skruene helt til.

@\.ov

38

Sett inn det gvre roret (8) i det nedre raret (9) og fest det med 4 skruer M8x12 (17), 8 skiver M8xJ16
(20) og 4 muttere M8 (22). Trekk til for hand i ferste omgang.

Fest det gvre rgret (8) til det buede rgret (4) ved hjelp av de 2 festeskruene (3).
N\

\
(.




7. Settinn akselen med pedalene (10) i det buede ragret (4) og fest det med 2 skruer M8x30 (19),

4 skiver M8x@16 (20) og 2 muttere M8 (22). Se etter at treningsdatamaskinen er koblet til pedalene,

som vist pa tegningen. Bruk skiftengkkelen (13) og sekskantngklene for & stramme skruene. lkke
trekk til skruene helt enda.

8. Monter akselen med handtakene (2) pa det gvre rgret (8) og fest det med 2 skruer M8x12 (17),
2 skiver M8x@16 (20) og 2 muttere M8 (22). Bruk skiftengkkelen (13) og sekskantngklene for a
stramme skruene. Ikke trekk til skruene helt enda.

g @ N
%

- \W /
9. Settinn treningsdatamaskinen (7) i holderen pa det buede rgret (4), og koble til ledningene.
10. Skru inn dreieknappene for motstand (1+11) pa akselen med handtak og pa akselen med pedaler.
11. Bruk skiftengkkelen (13) og sekskantngklene for & stramme til skruene til slutt.
/ @ N\ N
. / /

Generell informasjon

+ Pedalstroppen kan tilpasses foten din. Lasne pa stroppen, bestem deg for riktig lengde, og fest strop-

pen til pedalen igjen.

» Under treningen kan du vri dreieknappene for motstand (1+11) pa akselen med handtak eller pa ak-

selen med pedaler, hvis du vil justere motstandsnivaet.
Vri med klokken = mer motstand under syklingen.
Vri mot klokken = mindre motstand under syklingen.

Hvordan justerer man hgyden pa sykkelen?
1. Lasne strammeskruene (3) pa det gvre rgret (8) pa treningssykkelen FW15.

2. Trekk bolten (6) ut av det nedre rgret (9), og sett den inn i gnsket posisjon for a justere hgyden pa

hjemmetreneren FW15.
3. Trekk til strammeskruene (3) i det agvre ragret (8).

39



STEP/MIN [ COUNT
MODUS TIME
SCAN CAL

3.

Sette inn eller bytte batteri

Laft treningsdatamaskinen forsiktig opp
fra holderen. Ikke ta treningscomputeren
helt ut. Kabelen ma forbli koblet til
computeren. Batterirommet er plassert
bak treningscomputeren.

Sett pa plass eller skift ut et AG13-
batteri.

Sett treningsdatamaskinen tilbake pa
plass pa hjemmetreneren FW15.

Betjening av treningscomputeren

Treningsdatamaskinen slas automatisk pa nar du begynner a trene eller nar du trykker pa MODUS-
knappen.

Funksjonene endres automatisk etter et par sekunder, slik at du i Igpet av treningsekten kan holde
oversikt over distanse, tid, totalt estimert kaloriforbruk og rotasjoner per minutt.

Hvis du heller vil ha opp en bestemt funksjon, trykker du pa MODUS-knappen til du har funnet
gnsket funksjon, og «<SCAN (SKAN)» ikke lenger vises pa displayet.

TELLING | Teller avstanden i meter.

Viser hvor lenge treningsgkten har vart siden
du startet.

Anslar det totale kaloriforbruket fra begynnel-
sen av treningen.

TRINN/MIN | Teller antall rotasjoner per minutt.

Funksjonene ovenfor ruller fortlapende over
displayet i 7 sekunder.

TID

CAL

TIME COUNT CAL STEP/MIN

SKANNE

Treningsdatamaskinen slar seg automatisk av hvis den ikke detekterer bevegelse i Igpet av
4-5 minutter.

Merk 1: Beregningen av forbrente kalorier er et estimat og bar ikke anses som medisinsk palitelig. Vi

anbefaler deg a konsultere legen din eller en diettist hvis du vil tilpasse kostholdet og energifor-
bruket ditt, i forhold til formen din, og de sportsaktiviteter du har tenkt a drive med. Vi anbefaler
deg ogsa a konsultere legen fgr du begynner pa en ny type trening.

Merk 2: Du kan tilbakestille treningsdatamaskinen ved a ta ut batteriet eller ved & holde MODUS-tasten

inne i 4 sekunder.

Merknad 3: Det kan hende at displayet lyser svakere etter en tid. | sa fall ma du bytte ut batteriet (type

AG13).

Viktige treningsrad

Unnga overdreven belastning av kroppen din. Ikke tren hvis du faler deg tratt eller utmattet. Start
treningsplanen i lave hastigheter og korte perioder hvis du ikke er vant til fysisk aktivitet.

Det anbefales at du ikke spiser 30 minutter far eller etter intensive treningsakter.

Under trening ma du kontrollere om du puster regelmessig og rolig. For & unnga skader ved
belastning bgr du alltid varme opp muskelgruppene du trener fgr du gvelsen, og roe ned etterpa.
Flere slike gvelser beskrives pa neste side.

Sarg for a drikke nok vaeske under trening. Under fysiske gvelser anbefales det a drikke mer enn
den vanlige daglige anbefalingen pa 2 liter.

Bruk komfortable kleer nar du bruker denne enheten, men unnga altfor vide kleer, siden vide plagg
fort kan dras med i enhetens bevegelige deler.

40



—

Oppvarmings- og avslapningsgvelser

Trening av nakke:

Beveg hodet sakte til hayre til du kjenner litt spenning i nakken. Senk
hodet sakte pa brystet i en halvsirkel mens du snur hodet til venstre til du
kjenner den samme spenningen. Gjenta flere ganger.

Skuldergvelse:
Laft venstre og hgyre skulder med jevne mellomrom. Gjenta flere ganger.

Trening av arm:
Strekk vekselvis venstre arm og hgyre arm opp mot taket, til du kjenner en
behagelig spenning i venstre eller hgyre side.

Trening av lar:

Stett deg selv mot veggen ved a legge en hand mot den. Strekk deg ned
bakover, og bruk den andre handen til & trekke venstre eller hgyre fot s
naert rumpa som mulig.

Hold denne stillingen i 30 sekunder, og gjenta to ganger for hvert bein.

Trening av indre lar:

Sitt pa gulvet og plasser fottene pa en slik mate at knaerne peker utover.
Trekk fgttene sa mye innover som mulig, og skyv deretter knaerne sakte
ned mot gulvet. Hvis mulig holder du denne posisjonen i 30 til

40 sekunder.

Trening av gvre ben og armer:

Bay kroppen sakte fremover og prgv a ta pa fettene med hendene. Na sa
langt til teerne som mulig. Hvis mulig holder du denne posisjonen i 20 til
30 sekunder.

Trening av kne:

Sitt pa gulvet og strekk hgyre ben. Bgy venstre ben og plasser fattene mot
hgyre lar. Prgv na a bergre hgyre fot med hgyre hand. Hvis mulig holder
du denne posisjonen i 20 til 30 sekunder og gjentar for venstre ben.

Trening av legg:

Plasser begge hendene mot veggen for a stgtte hele kroppsvekten. Strekk
venstre ben bakover og prav a holde det i 30 til 40 sekunder. Gjenta na
gvelsen for hgyre ben.

41




®

LN =

Vedlikehold

Den doble treningssykkelen FW15 krever minimalt vedlikehold.
Rengjor produktet med en lett fuktet svamp. Tark med en ren tgrr klut.
Unnga kontakt med vann.

Unnga langvarig eksponering for sol.

9. Spesifikasjoner

Modellnr.: Fysic FW15

Vekt: 7,2 kg

Dimensjoner (HxBxD): 95 x40 x43 cm

Klasse: HC (innendgrs bruk + lav ngyaktighet)
Kroppsmasse: Maks 120 kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade
The Netherlands

42



Innehallsforteckning

©CoNoahrwN =

—

Viktiga SAKErNEtSTOrESKITIEN........eoeiie ettt e e ae e 43
(@ Y1 oAV 7= e L= =T R 44
1Y To a1 =T 4T o T TP PPTPPORRT 45
Satta i eller byta Ut batteriet... ... ———— 47
PN \Z=TaTe [alTaTe Be= NV (=T o T T Yo £= (o4 o B PPPPPRRI 47
RV41 e Lo =T (=T a1 aTo F< - Lo PRSP 47
Ovningar for uppvarmning 0Ch NEAVANVNING..........c.ccvoeieeeeeeeeeeeeeeeee e ee e e eee e eeeeeeeaeeae e 48
(g T =Y o - ST 49
ST =o€ [ 1T USSR 49

. Viktiga sakerhetsforeskrifter

La&s alla instruktionerna i denna bruksanvisning innan produkten anvands. Folj alla varningar och anvisningar fore anvandning. Spara denna
bruksanvisning under hela produktens livslangd.

Den har produkten ar endast avsedd for anvandning i hemmiljo och inomhus.

Anvénd endast denna utrustning for de syften som anges i denna bruksanvisning.

Den har produkten &r inte en leksak och far endast anvéandas for de syften som anges i denna bruksanvisning.

Vi rekommenderar personer med vissa funktionsnedsattningar att endast anvanda denna produkt under dverinseende av kvalificerad personal.
Tillat inte barn att vara pa eller runt produkten. Hall alltid bam och husdjur pa sakert avstand fran produkten.

Personer med hjartproblem eller forbud om Gverdriven anstrangning bor minska traningstiden om du inte har talat med din [akare.

Personer med skador, eller personer som &nnu inte har aterhamtat sig ordentligt efter kirurgi, bér inte anvanda produkten om du inte har talat
med din lakare.

Produkten ska inte anvandas av personer som véager mer an 120 kg.

Se till att produkten ar korrekt monterad innan du borjar anvanda den. Sakerstall att alla skruvar, bultar och muttrar &r korrekt monterade och
atdragna. Anvand endast tillbehdr som medfdljer produkten.

Avsluta traningen omedelbart om du upptécker nagot problem eller du hdr nagot underligt ljud nér du anvander din cykel.

Anvand inte skadade eller trasiga tillbehar.

Produkten maste kontrolleras regelbundet for att undvika personskador. Det bor regelbundet kontrolleras om skruvar och muttrar &r ordentligt
atdragna, samt om det finns sma sprickor eller vassa kanter som kan leda till fysiska skador.

Placera utrustningen pa en stabil och plan yta. For att forhindra Gverhettning, bor du valja en placering sa att inga luftventiler blockeras. Kontrolle-
ra att du har 0,6 m ledigt utrymme pa respektive sida av produkten for att kunna tréna obehindrat.

Placera inte produkten nara en dppen spis eller liknande varmekalla.

Vi foreslar att du placerar eft halksakert underlag som en gummimatta under traningsutrustningen for att undvika eventuella skador pa golvet.
Bar alltid skyddande och bekvama klader nar du anvander traningsutrustningen. Anvand helst sport- eller aerobicsskor. Anvand INTE [6st sittan-
de eller pdsiga kiader, eftersom det kan fastna i produkten.

For att anvanda cykeln behdver du en stabil stol som garantera korrekt hallning for anvandaren.

Hall hander, fotter och l6sa accessoarer borta fran rorliga delar.

Sta inte pa pedalerna. Pedalema &r inte utformade for att anvandas nar
man star upp.

Hall ryggen rak hela tiden under anvandning. Luta dig inte framét.

Var uppmarksam pa hur kroppen reagerar pa traningen. Om du kanner
nagon smérta eller om du blir yr nar du trénar ska du omedelbart sluta,
vila och kontakta en [akare.

Slipande produkter far inte anvandas vid rengdring av cykeln.

Forvara inte produkten pa en plats dér den exponeras for direkt solljus
eller dar den utséatts for hdga temperaturer eller hog luftfuktighet.
Observera att traningsutrustning i klass B och klass C &r inte lampliga for
andamal med hdg noggrannhet.

Indikering pa att det lediga utrymmet inte far vara mindre an 0,6 m stérre
an traningsomradet i de riktningar fran vilken utrustningen anvands. Det
lediga utrymmet maste inkludera omradet for nddavsittning. Dar utrust-
ningen ar placerad bredvid varandra, kan vardet av det lediga utrymmet
delas. Som visat:

43



2. Oversikt 6ver delar

1
3
4
5
6
7
Nummer Namn Kvantitet Nummer |Namn Kvantitet
16 (@mo Skruv M10x80 2 21 O) Platt bricka M8xdJ20 4
17 @m Skruv M8x12 6 22 @ Mutter M8 8
18 @@ Skruv M8x35 1 >3 @ Mutter M10 5
19 @ Skruv M8x30 2
20 o) Platt bricka 16
\ M8xJ16
Beskrivning:
1. Motstandsvred 9. Nedre ror 17. Skruv M8x12
2. Axel med handgrepp 10. Axel med pedaler 18. Skruv M8x35
3. Atdragningsskruvar 11. Motstandsvred for pedaler 19. Skruv M8x30
4. Bojt ror 12. Basen 20. Platt bricka M8xQJ16
5. Anslutningsror 13. Skiftnyckel 21. Platt bricka M8x@20
6. Bult 14. Sexkantsnyckel, stor 22. Mutter M8
7. Traningsdator 15. Sexkantsnyckel, liten 23. Mutter M10
8. Ovre ror 16. Skruv M10x80

44



3. Montering

1. Montera det nedre réoret (9) med halen i den évre delen av basen (12) med skruven M10x80 (16),
2 brickor M8x@20 (21) och muttern M10 (23). Anvand skruvnyckeln (13) och sexkantsnycklarna for
att dra at skruvarna. Dra inte at skruvarna helt annu.

2. Montera det bdjda roret (4) pa basen (12) med skruven M10x80 (16), 2 brickor M8x@20 (21) och
muttern M10 (23). Anvand skruvnyckeln (13) och sexkantsnycklarna for att dra at skruvarna. Dra inte
at skruvarna helt annu.

N /9

NG

3. Montera anslutningsroéret (5) pa de bojda roret (4) med skruven M8x35 (18), 2 brickor M8x@d16 (20)
och muttern M8 (22). Anvand skruvnyckeln (13) och sexkantsnycklarna for att dra at skruvarna. Dra
inte at skruvarna helt annu.

4. Montera anslutningsroret (5) pa det nedre réret (9) med bulten (6). Hojden pa FW15-cykeln kan
justeras genom att roret fasts pa en annan plats pa det nedre roret.

N /@

v

Montera det dvre roret (8) pa det nedre roret (9) med 4 skruvar M8x12 (17), 8 brickor M8x@J16 (20)
och 4 muttrar M8 (22). Dra forst at allting med fingrarna.

Anvand skruvnyckeln (13) och sexkantsnycklarna for att dra at skruvarna helt.

6. Fast det 6vre roret (8) pa det bdjda roret (4) med de 2 atdragningsskruvarna (3).

ezt \ .
(-

45



7. Montera axeln med pedalerna (10) pa det bojda roret (4) med 2 uppsattningar skruv M8x30 (19),
4 brickor M8x@16 (20) och 2 muttrar M8 (22). Kontrollera att traningsdatorns kontakt ar ansluten
till pedalerna. Anvand skruvnyckeln (13) och sexkantsnycklarna for att dra at skruvarna. Dra inte at
skruvarna helt annu.

8. Montera axeln med handgreppen (2) pa det dvre roret (8) med 2 skruvar M8x12 (17), 2 brickor
M8x@16 (20) och 2 muttrar M8 (22). Anvand skruvnyckeln (13) och sexkantsnycklarna for att dra at
skruvarna. Dra inte at skruvarna helt annu.

\

: | /

9. Placera traningsdatorn (7) pa det bdjda rorets stativ (4) och anslut kablarna.
10. Vrid pa motstandsvreden (1 + 11) pa axeln med handgreppen och axeln med pedalerna.
11. Anvand slutligen skruvnyckeln (13) och sexkantsnycklarna for att dra at alla skruvar.

N\

- AN

Allman information

* Pedalens rem ar justerbar for att passa dina fotter. Lossa remmen och valj dnskad storlek och fast
remmen pa pedalerna igen.

* Vid traning, kan du vrida pa motstandsvreden (1+11) pa axeln med handgreppen och axeln med pe-
dalerna for att justera motstandsnivan.
Vridning medurs = mer motstand vid cykling.

Vridning moturs = mindre motstand vid cykling.

Sa har justerar man cykelns h6jd?

1. Lossa atdragningsskruvarna (3) pa det dvre roret (8) pa traningsapparaten FW15.

2. Dra ur bulten (6) ur det nedre roret (9) och placera det i 6nskad position for att justera hojden pa
traningsapparaten FW15.

3. Dra at atdragningsskruvarna (3) pa det ovre roret (8).

46



&N

RAKNEVERK/ Visar strackan i meter
ANTAL '
TID Visar den tid som har forflutit sedan tra-
ningssessionen pabdrjades.
Visar en uppskattning av antalet kalorier
CAL som har férbrants sedan traningspassets
TIME COUNT CAL STEP/MIN bérjan_
MODE STEP/MIN[ e STEP/MIN Raknar antalet varv per minut.
o . Funktionerna ovan visas i foljd under sju

3.

Satta i eller byta ut batteriet

Lyft forsiktigt av den 6vre delen av
traningsdatorn fran ramen. Ta inte ut
traningsdatorn helt. Kabeln maste sitta
kvar i datorn. Batterifacket finns bakom
traningsdatorn.

Satt i eller byt AG13-batteriet.

Satt tillbaka traningsdatorn pa
traningsapparaten FW15.

Anvandning av traningsdatorn

Traningsdatorn slas pa automatiskt nar du pabdrjar traningen eller nar du trycker pa MODE.
Funktionerna andras automatiskt efter ett antal sekunder s& att du under din session kan halla reda
pa avstand, tid, total beraknad kaloriférbrukning och varv per minut.

Om du féredrar en viss funktion, kan du trycka pa MODE tills du har funnit 6nskad funktion och
"SCAN” (SKANNA) inte ar synligt i displayen.

SKANNA sekunder.

Traningsdatorn stanger automatiskt av sig sjalv nar ingen rorelse har detekterats efter 4-5 minuter.

Obs 1: Berakningen av forbranda kalorier ar en uppskattning och ska inte anses vara medicinskt tillfor-

litlig. Vi foreslar att du talar med en lakare eller dietist for att anpassa din diet och energiférbruk-
ning beroende pa ditt fysiska tillstand, och de sportaktiviteter som du avser att delta i. Vi rekom-
menderar aven att du talar med din l&kare innan du pabdrjar nagon ny traning.

Obs 2: Du kan aterstalla traningsdatorn genom att ta ur batteriet eller genom att halla MODE intryckt i

fyra sekunder.

Notering 3: Det ar majligt att displayens synlighet minskar efter ett tag. | detta fall maste du byta batte-

riet (typ AG13).

Viktiga traningsrad

Undvika att belasta kroppen for kraftigt. Trana inte om du kanner dig trétt eller utmattad. Boérja trana i
laga hastigheter och under korta perioder om du inte ar van vid fysisk aktivitet.

Det rekommenderas att inte ata 30 minuter fore eller efter intensiva traningspass.

Kontrollera under traningen om du andas regelbundet och lugnt. For att undvika belastningsskador
bor du alltid stretcha for att varma upp de muskelgrupper du anvander innan traningen, och varva
ned efterat. Flera sadana évningar beskrivs pa nasta sida.

Se till att dricka tillrackligt under traningen. Under fysisk aktivitet rekommenderas att dricka mer an
den vanliga dagliga rekommendationen pa tva liter.

Bar bekvama klader nar du anvander apparaten, men undvik dverdrivet vida plagg som kan fastna i
apparatens rorliga delar.

47



—

Ovningar for uppviarmning och nedvarvning
Nacke:

Ro6r huvudet sakta at hoger tills du kanner en viss spanning i nacken. Sank
langsamt huvudet mot brdstet i en halvcirkel medan du vrider huvudet at
vanster tills du kdnner samma spanning. Upprepa flera ganger.

Axlar:
HGj vanster och hdger axel om vartannat. Upprepa flera ganger.

Armar:
Strack omvaxlande vanster arm och héger arm upp mot taket tills du
kanner en behaglig spanning i vanster eller hoger sida.

Lar:

Ta stéd mot en vagg genom att placera ena handen pa den. Strack dig
bakat och anvand din andra hand for att dra din vanstra eller hégra fot sa
nara rumpan som majligt.

Hall den har positionen i 30 sekunder och upprepa den tva ganger per
ben.

Larens insida:

Sitt pa golvet och placera fotterna sa att knana pekar utat. Dra fotterna sa
mycket inat som du kan och tryck sedan langsamt ner knana mot golvet.
Hall om mojligt den har positionen i 30 till 40 sekunder.

Ovre ben och armar:

Bgj dig langsamt framat och forsok att réra vid dina foétter med handerna.
Strack dig anda till tdrna om du kan. Hall om mdjligt den har positionen i
20-30 sekunder.

Knan:

Sitt pa golvet och strack ut hdger ben. Bgj ditt vanstra ben och placera
foten mot ditt hogra lar. Férsdk sedan att na hoger fot med hdger hand.
Hall om mdjligt denna position i 20-30 sekunder och upprepa foér vanster
ben.

Vader:

Placera bada handerna pa vaggen sa de stdder hela din kroppsvikt.
Strack vanster ben bakat och forsok halla det i 30—40 sekunder. Upprepa
ovningen for hdoger ben.

48




8. Underhall

1. Traningscykeln FW15 med dubbel rérlighet kraver minimalt underhall.
2. Rengor produkten med en latt fuktad svamp. Torka med en ren torr trasa.
3. Undvik kontakt med vatten.

4. Undvik langvarig exponering for solljus.

9. Specifikationer

Modellnr: Fysic FW15

Vikt: 7,2 kg

Matt (H x B x D): 95 x40 x43 cm

Klass: HC (inomhusbruk + Iag precision)

Kroppsvikt: Hogst 120 kg

Commaxx B.V.
Wiebachstraat 37
6466 NG Kerkrade
The Netherlands

49



Indholdsfortegnelse

©CoNoarwWND =

—

Vigtige SikkerhedSadVarsIer............ e 50
OVETSIGE OVEI AEIE ...ttt ettt e e e e e e e e e e e e e e e e e e e e 51
1Y/ (0] 01 (=T 4 o e [P TTTPPPPPP 52
Indsaettelse eller udskiftning af batteriet..............oo 54
Betjening af traeningSCOMPULEIEN..........oii it 54
AV Te [ = = =T o 1T g T < - Lo [ SRR 54
Opvarmnings- 0g afk@liNgS@VEISEr............o e 55
VEANGENOIAEISE ...ttt e e e oot e ettt e e e et e e e e e aaaaeeeas 56
0 =T o7 1= [ 1T S 56

. Vigtige sikkerhedsadvarsler

Lees alle instruktionerne i denne vejledning, fer du bruger produktet. Folg alle advarsler og brugsanvisninger fer brug. Gem denne
vejledning i hele produktets levetid.

Dette produkt er kun beregnet til husholdningsbrug og indenders brug.

Brug kun dette udstyr til de formal, der er angivet i denne brugervejledning.

Dette produkt er ikke legetej og ma kun anvendes til de formal, der er angivet i denne brugervejledning.

Vi anbefaler, at handicappede personer kun bruger dette produkt under opsyn af kvalificeret personale.

Lad ikke barn lege pa eller omkring produktet. Hold barn og keeledyr veek fra produktet pa alle tidspunkter.

Personer med en hjertesygdom eller med forbud mod intensiv traening bar reducere traeningstiden, medmindre du har radfert dig med din leege.
Personer med sar eller som endnu ikke er kommet sig ordentligt efter en operation ber ikke bruge dette produkt, medmindre du har
radfert dig med din laege.

Produktet ma ikke anvendes af personer, der vejer mere end 120 kg.

Sarg for, at produktet er installeret korrekt, far du begynder at treene pa det. Serg for, at alle skruer, bolte og matrikker er monteret og
spaendt korrekt. Brug kun det tilbeher, der falger med produktet.

Stop straks treeningen, hvis du opdager et problem eller en meerkelig lyd, mens du bruger cyklen.

Brug ikke beskadiget eller adelagt tilbehar.

Produktet skal kontrolleres regelmeessigt for at undga skader. Du ber regelmeessigt kontrollere, om skruerne og matrikkerne er strammet
godt til, eller om der er spraekker eller skarpe kanter, som kan fare til fysiske skader.

Placer udstyret pa en stabil og plan overflade. Vaelg en placering, hvor ingen luftudluftning vil blive blokeret for at undga overophedning.
Sarg for, at der er 0,6 meter plads pa hver side af produktet for at kunne treene uhindret.

Placer ikke produktet i neerheden af en aben pejs eller en lignende varmekilde.

Vi anbefaler at placere et skridsikkert underlag, f.eks. en gummimatte, under treeningsudstyret for at undga eventuelle skader pa gulvet.
Brug altid beskyttende og behageligt tej, nar du bruger traeningsudstyret. Brug fortrinsvis sports- eller aerobicsko. Beer IKKE lgstsiddende
tgj, da det kan seette sig fast i produktet.

For at bruge cyklen skal du bruge en stabil stol, der sikrer en korrekt kropsholdning.

Hold heender, fadder og last tilbehar vaek fra bevaegelige dele.

Sta ikke pa pedalerne. Pedalerne er ikke designet il at blive brugt
staende.

Hold ryggen ret hele tiden under brug, og leen dig ikke fremad.
Veer opmeerksom pa, hvordan din krop reagerer pa traeningen. Hvis
du feler smerter, eller hvis du bliver svimmel under treeningen, skal
du straks stoppe, hvile dig og kontakte en leege.

Brug ikke slibende produkter til at rengare din cykel.

Opbevar ikke produktet pa et sted, hvor det kommer i kontakt med
direkte sollys, eller hvor det udseettes for hgje temperaturer eller for
hgj luftfugtighed.

Bemaerk, at treeningsudstyr i klasse B og klasse C ikke er egnet il
hgj ngjagtighed.

Angivelse af, at det frie omrade skal vaere mindst 0,6 m sterre end
treeningsomradet i de retninger, hvorfra der er adgang til udstyret.
Det frie omrade skal ogsa omfatte omradet for ngdafstigning. Hvis
der er placeret mere traeningsudstyr ved siden af hinanden, kan
veerdien af det frie omrade deles. Som vist:

50



2. Oversigt over dele

1
2
8
3
4
5
6
9
7 10
11
12
13
14
15
Nummer Navn Antal Nummer Navn Antal
@mo | Skrue M10x80 2 D Speendeskive 4
16 21 © M8x@20
17 @ Skrue M8x12 6 .
0o @ Mgatrik M8 8
18 (@ Skrue M8x35 1
@ Mgtrik M10 2
19 @m |Skrue M8x30 2 23
20 o) Spaendeskive M8xJ16 | 16
Beskrivelse:
1. Modstandsknap 10. Aksel med pedaler 19. Skrue M8x30
2. Aksel med handtag 11. Pedaler med modstandsknap 20.Spaendeskive M8xJ16
3. Skruer til fastspaending 12.Bund 21.Speendeskive M8x@J20
4. Buet ragr 13. Skruenggle 22.Mgtrik M8
5. Forbindelsesrgr 14. Sekskantnggle stor 23.Mgtrik M10
6. Bolt 15. Sekskantnggle lille
7. Treeningscomputer 16. Skrue M10x80
8. Qverste ror 17.Skrue M8x12
9. Nederste ror 18. Skrue M8x35

51




3. Montering

1. Monter det nederste rgr (9) med hullerne gverst pa bunden (12) med skruen M10x80 (16), 2 stk.
speendeskiver M8x@J20 (21) og metrikken M10 (23). Brug skruengglen (13) og sekskantnaglerne til
at stramme skruerne. Spaend ikke skruerne helt endnu.

2. Monter det buede rgr (4) pa bunden (12) med skruen M10x80 (16), 2 stk. speendeskiver M8xJ20
(21) og matrikken M10 (23). Brug skruengglen (13) og sekskantngglerne til at stramme skruerne.
Spaend ikke skruerne helt endnu.

N/ N
2
- - AN /
3. Monter forbindelsesrgret (5) pa det buede rar (4) med skruen M8x35 (18), 2 stk. spaendeskiver
M8x@16 (20) og matrikken M8 (22). Brug skruengglen (13) og sekskantngglerne til at stramme
skruerne. Spaend ikke skruerne helt endnu.
4. Saml forbindelsesraret (5) til det nederste rar (9) med bolten (6). Hajden pa FW15-treeneren kan
justeres ved at fastggre rgret et andet sted i det nederste rar.
N/ N
4
AN /

Monter det gverste ror (8) pa det nederste ror (9) med 4 stk. skruer M8x12 (17), 8 stk. spaendeskiver
M8x@16 (20) og 4 stk. mgtrikker M8 (22). Speend fgrst alt med handen. Brug skruengglen (13) og
sekskantngglerne til at stramme skruerne helt.

6. Fastger det gverste ror (8) til det buede ror (4) ved hjeelp af de 2 spaendeskruer (3).

/6 N /@ \

52



7.

Monter akslen med pedaler (10) pa det buede rgr (4) med 2 stk. skruer M8x30 (19), 4 stk.
speendeskiver M8x@16 (20) og 2 stk. metrikker M8 (22). Sgrg for, at treeningscomputerens tilslutning
er forbundet med pedalerne. Se tegningen. Brug skruengglen (13) og sekskantnaglerne til at
stramme skruerne. Spaend ikke skruerne helt endnu.

Monter akslen med handtag (2) pa det gverste rgr (8) med 2 stk. skruer M8x12 (17), 2 stk.
speendeskiver M8x@J16 (20) og 2 stk. metrikker M8 (22). Brug skruengglen (13) og sekskantnaglerne
til at stramme skruerne. Spaend ikke skruerne helt endnu.

/8 N

- /

9.

Placér traeningscomputeren (7) i det buede rars (4) stander og tilslut kablerne.

10.Drej modstandsknapperne (1 + 11) pa akslen med handtag og akslen med pedaler.
11. Til sidst skal du bruge skruengglen (13) og sekskantngglerne til at stramme alle skruer.

.

~

Generelle oplysninger

Pedalremmen kan justeres i forhold til din fodstgrrelse. Slip remmen, og veelg den gnskede starrelse,
og seet remmen fast pa pedalen igen.

Under treeningen skal du dreje pa modstandsknapperne (1 + 11) pa akslen med handtag eller akslen
med pedaler for at justere modstandsniveauet.

Drejning med uret = mere modstand under cykling.

Drejning mod uret = mindre modstand under cykling.

Hvordan justeres hgjden pa cyklen?

1.
2.

3.

Lasn spaendeskruerne (3) pa det gverste ror (8) pa FW15-traeneren.

Traek bolten (6) ud af det nederste rar (9), og placer den i den gnskede position for at justere hgjden
pa FW15-treeneren.

Tilspeend skruerne (3) pa det gverste rar (8).

53



=Y

. Indsaettelse eller udskiftning af batteriet

1. Loft forsigtigt den overste del af
treeningscomputeren fra cyklen. Tag

ikke treeningscomputeren helt ud. Kablet
skal forblive fastgjort til computeren.
Batterirummet er placeret bag
treeningscomputeren.

Isaet eller udskift et AG13-batteri.

Seet treeningscomputeren tilbage pa
FW15-treeneren.

w N

(3]

. Betjening af traaningscomputeren

1. Treeningscomputeren teendes automatisk, nar du begynder at traene, eller nar du trykker pa knappen
TILSTAND.

2. Funktionerne skifter automatisk efter et par sekunder, sa du under din traening kan holde styr pa
distance, tid, samlet estimeret kalorieforbreending og omdrejninger pr. minut. Hvis du foretraekker en
bestemt funktion, skal du trykke pa knappen TILSTAND, indtil du har fundet den @nskede funktion,
og "SCAN" ikke er synlig i displayet.

COUNT | Teeller distancen i meter.

Viser den tid, der er gaet siden traeningssessio-
nens begyndelse.

Estimerer den samlede kalorieforbreending fra
treeningssessionens begyndelse.

TIME

CAL

STEP/ | Teeller antallet af omdrejninger pr. minut.
MIN

TIME COUNT CAL STEP/MIN

STEP/MIN COUNT
TILSTAND—— = e

3. Treeningscomputeren slukker automatisk, hvis der ikke registreres nogen bevaegelse i 4 - 5 minutter.

Note 1: Beregningen af forbreendte kalorier er et sken og bgr ikke betragtes som medicinsk palidelig.
Vi anbefaler at konsultere din laege eller dieetist for at tilpasse din kost og dit energiforbrug
afhaengigt af din fysiske tilstand og de sportsaktiviteter, du har til hensigt at deltage i. Vi
anbefaler ogsa, at du radfgrer dig med din lzege, inden du pabegynder en ny gvelse.

Note 2: Du kan nulstille treeningscomputeren ved at fijerne batteriet eller ved at holde knappen
TILSTAND nede i 4 sekunder.

Note 3: Det er muligt, at displayets synlighed efter et stykke tid aftager. | sa fald skal du udskifte
batteriet (type AG13).

Ovenstaende funktioner vises efter hinanden i
7 sekunder.

SCAN

. Vigtige traeningsrad

. Undga overdreven belastning af din krop. Du bar ikke traene, hvis du feler dig treet eller udmattet.

Start dit treeningsprogram med lave hastigheder og korte perioder, hvis du ikke er vant til fysisk

aktivitet.

Det anbefales ikke at spise 30 minutter far eller efter intensive traeningssessioner.

Under traeningen skal du kontrollere, om du traekker vejret regelmaessigt og roligt. For at undga

skader ved overbelastning ber du altid straekke dig for at varme de muskelgrupper, du traener, op for

du treener, og kele ned bagefter. Flere af sadanne gvelser er beskrevet pa naeste side.

4. Sgrg for at drikke tilstreekkeligt med veeske under treeningen. Under fysisk anstrengelse anbefales
det at drikke mere end den sadvanlige daglige anbefaling pa 2 liter.

5. Beer behageligt t@j, mens du bruger denne enhed, men undga alt for Igstsiddende tgj, da stoffet kan

saette sig fast i enhedens bevaegelige dele.

- O

w N

54



7. Opvarmnings- og afkelingsovelser

1.

Dvelse til nakke:

Beveeg hovedet langsomt til hgjre, indtil du maerker en vis spaending i
nakken. Seenk langsomt hovedet ned pa brystet i en halvcirkel, mens
du drejer hovedet til venstre, indtil du maerker den samme spaending.
Gentag flere gange.

. Qvelse til skuldre:

Loft skiftevis din venstre og hgjre skulder. Gentag flere gange.

Qvelse til arme:
Straek skiftevis venstre arm og hajre arm op mod loftet, indtil du fgler en
behagelig spaending i venstre eller hgijre side.

. Qvelse til lar:

Stet dig mod vaeggen ved at laegge den ene hand mod vaeggen. Raek
ned bag dig og brug den anden hand til at traekke din venstre eller hgjre
fod sa teet pa din bagdel som muligt. Hold denne stilling i 30 sekunder,
0g gentag to gange pr. ben.

Dvelse til inderlar:

Seet dig pa gulvet, og placer fgedderne saledes, at kneeene peger udad.
Treek fadderne sa meget indad som muligt, og pres derefter langsomt
kneaeene ned mod gulvet. Hvis det er muligt, skal du holde denne stilling i
30 - 40 sekunder.

@velse til ben og arme:

Baj langsomt kroppen fremad, og prav at rgre fedderne med haenderne.
Reek sa langt ned til teeerne som muligt. Hvis det er muligt, skal du holde
denne stilling i 20 - 30 sekunder.

Qvelse til knee:

Seet dig pa gulvet og streek dit hgjre ben. Bgj dit venstre ben og placer
dine fedder mod dit hgjre lar. Prgv nu at rare din hgjre fod med din hgjre
hand. Hvis det er muligt, skal du holde denne stilling i 20 - 30 sekunder
og derefter gentage den med venstre ben.

Dvelse til leegge:

Placer begge haender mod vaeggen for at stgtte hele din kropsvaegt.
Straek dit venstre ben bagud og prav at holde det i 30 - 40 sekunder.
Gentag nu gvelsen for dit hgjre ben.

95




(o]

. Vedligeholdelse

1. FW15-motionscyklen kreever minimal vedligeholdelse.

2. Renggr produktet med en let fugtig svamp. Tar efter med en ren og ter klud.
3. Undga kontakt med vand.

4. Undga langvarig udseettelse for solen.

9. Specifikationer

Modelnr.: Fysic FW15

Veegt: 7,2 kg

Mal (H x B x D): 95 x40 x43 cm

Klasse: HC (indendgrs brug + lav ngjagtighed)

Kropsveegt: Maks. 120 kg

Commaxx B.\V.
Wiebachstraat 37
6466 NG Kerkrade
The Netherlands

C € V1.3



